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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility
to ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTLshall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

BTL’s report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the Federal Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
BTL-self, extracts from the test report shall not be reproduced except in full with BTL’s authorized written
approval.

BTL’s laboratory quality assurance procedures are in compliance with the ISO Guide 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/ltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.
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Equipment
Brand Name :
Test Model
Series Model
Applicant
Manufacturer :
Address
Factory

Address

Date of Test :
Test Sample :
Standard(s)

1. CERTIFICATION

: Gaming Router
: RZ37-0251

. Razer Inc.

: 514 Chai Chee Lane #07-01 ~ 06 Singapore 469029, Tel: +65 6505 2188
: RAZER TECHNOLOGY AND DEVELOPMENT (SHENZHEN) CO., LTD

* South Road, Hi-Tech Industrial Park, Shenzhen 518057, China

. FCC Part15, Subpart E(15.407) / ANSI C63.10-2013

The above equipment has been tested and found compliance with the requirement of the relative
standards by BTL Inc.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
BTL-FCCP-3-1712C246) were obtained utilizing the test procedures, test instruments, test sites
that has been accredited by the Authority of TAF according to the ISO-17025 quality assessment
standard and technical standard(s).

Test results included in this report is only for RLAN 5GHz UNII-1 and UNII-2A part.

RAZER
RZ37-0251XXXX-XXXX (X: Can be 0-9, A-Z)

Razer (Asia-Pacific) Pte.,Ltd

East Wing, 3rd Floor, Block 2, Phase 1 of Vision Shenzhen Business Park Keji

Nov. 28, 2017 ~ Apr. 03, 2018
Engineering Sample

Report No.: BTL-FCCP-3-1712C246 Page 6 of 604



3L

2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Part15, Subpart E(15.407)
Standard(s) Section Test Item Judgment Remark
15.207 AC PowEr Lllne. Conducted PASS
missions
15.407(a) 26dB Spectrum Bandwidth PASS
Maximum Conducted Output
15.407(a) Power PASS
15.407(a) Power Spectral Density PASS
15.407(a) Radiated Emissions PASS
15.407(b) Band Edge Emissions PASS
15.407(9) Frequency Stability PASS

NOTE:

(1)” N/A” denotes test is not applicable in this test report.
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2.1 TEST FACILITY

The test facilities used to collect the test data in this report:

Conducted emission Test:
C05: (VCCI RN: C-4742; FCC RN:965108; FCC DN:TW0659)
No. 68-1, Ln. 169, Sec.2, Datong Rd., Xizhi Dist., New Taipei City 221, Taiwan

Radiated emission Test (Below 1 GHz):
CB11: (VCCIRN: R-4260; FCC RN:949005; FCC DN:TWO0659; IC Assigned Code:20088)
No. 68-1, Ln. 169, Sec.2, Datong Rd., Xizhi Dist., New Taipei City 221, Taiwan

Radiated emission Test (Above 1 GHz):
CB11: (VCCIRN: G-868; FCC RN:949005; FCC DN:TWO0659; IC Assigned Code:20088)
No. 68-1, Ln. 169, Sec.2, Datong Rd., Xizhi Dist., New Taipei City 221, Taiwan

2.2 MEASUREMENT UNCERTAINTY

The measurement uncertainty figures shall be calculated according the methods described in
the ETSI TR 100 028 and shall correspond to an expansion factor (coverage factor) k=1.96 or
k=2(which provide confidence levels of respectively 90% and 95.45% in the case where the
distributions characterizing the actual measurement uncertainties are normal (Gaussian)).
Measurement Uncertainty for a Level of Confidence of 95 %, U=2xUc(y).

The BTL measurement uncertainty as below table:

A. Conducted Measurement:

Test Site Method Measurement Frequency Range U,(dB)

Co05 CISPR 150 kHz ~ 30MHz 2.68
B. Radiated Measurement:
Test Site Method Measurement Frequency Range U, (dB)
cB11 CISPR 9kHz ~ 150kHz 4.00
(3m) 150kHz ~ 30MHz 4.00
Test Site Method Measurement Frequency Range Ant. |U,(dB)
30MHz ~ 200MHz V | 3.06
cB11 CISPR 30MHz ~ 200MHz H | 2.58
(3m) 200MHz ~ 1,000MHz V | 3.50
200MHz ~ 1,000MHz H | 3.10

Test Site Method Measurement Frequency Range | Ant. |U,(dB)
1GHz ~ 6GHz V | 414
cB11 1GHz ~ 6GHz H | 414
(3m) CISPR 6GHz ~ 18GHz V | 5.34
6GHz ~ 18GHz H | 534

Test Site | Method Measurement Frequency Range U,(dB)
CB11 18 ~ 26.5 GHz 4.80

ISPR
(1m) cis 26.5 ~ 40 GHz 5.28

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into
account to declare the compliance or non-compliance to the specification.
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment Gaming Router

Brand Name RAZER

Test Model RZ37-0251

Series Model RZ37-0251XXXX-XXXX (X: Can be 0-9, A-Z)

It is the same as the basic model and X is used to define which
country it is for under the same family series.

UNII-1: 5150-5250MHz

UNII-2A: 5250-5350MHz
802.11a:OFDM

Modulation Type 802.11n:OFDM

802.11ac:OFDM

Bit Rate of Transmitter | Up to 1.733Gbps

802.11a:26.07dBm

802.11n (20M): 26.37dBm

Model Difference

Operation Frequency

Product Description

Output Power 802.11n (40M): 27.48dBm
(Max.)for UNII-1 802.11ac (20M): 26.36dBm
802.11ac (40M): 25.58dBm
Output Power 802.11ac (80M): 24.13dBm
Non Beamforming 802.11a: 19.83dBm
802.11n (20M): 19.88dBm
Output Power 802.11n (40M): 23.04dBm
(Max.)for UNII-2A 802.11ac (20M): 19.85dBm

802.11ac (40M): 21.71dBm
802.11ac (80M): 22.90dBm
802.11a: 25.91dBm

802.11n (20M): 26.124dBm

Output Power 802.11n (40M): 27.29dBm
(Max.)for UNII-1 802.11ac (20M): 26.15dBm
802.11ac (40M): 26.75dBm
Output Power 802.11ac (80M): 24.00dBm
Beamforming 802.11a: 19.69dBm
802.11n (20M): 19.68dBm
Output Power 802.11n (40M): 22.25dBm
(Max.)for UNII-2A 802.11ac (20M): 19.64dBm

802.11ac (40M): 22.19dBm
802.11ac (80M): 22.14dBm

Supplied from adapter.
Brand / Model: APD / WA-36A12R
Input:100-240V ~50-60Hz, 0.9A Max

Output: 12V —--3A

Power Source

Power Rating

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the
User's Manual.
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2. Channel List:
802.11a
802.11n 20MHz a2 lin AZ 802.11ac 80MHz
802.11ac 20MHz '
UNII-1 UNII-1 UNII-1
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
36 5180 38 5190 42 5210
40 5200 46 5230
44 5220
48 5240
802.11a
802.11n 20MHz a2 AN 802.11ac 80MHz
802.11ac 20MHz '
UNII-2A UNII-2A UNII-2A
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
52 5260 54 5270 58 5290
56 5280 62 5310
60 5300
64 5320
3. Antenna Specification:
Ant. No. Ant. Brand Ant. Model Ant. Type Ant. Gain (dBi)
Internal
5 LYNwave N/A Antenna 3.27
Internal
6 LYNwave N/A Antenna 3.05
Internal
7 LYNwave N/A Antenna 3.47
Internal
8 LYNwave N/A Antenna 386
In MIMO Ant. 5~8
5150 5250 5350
Gain (dBi) 1.22 1.19 1.71
Note:
The EUT incorporates a MIMO function. Physically, the EUT provides four completed
transmitters and receivers (4T4R), all transmit signals are completely correlated.
For without beamforming(CDD function):
Directional gain=Gain+10log(Nan/Nss)=1.71+10log(4/1)=7.73, so the UNII-1 power density
limie is 17-7.73+6= 15.27, the UNII-2A power density limie is 11-7.73+6= 9.27
For with beamforming
so the UNII-1 power limit is 30-7.73+6=28.27, power density limie is 17-7.73+6= 15.27,
the UNII-2A power limit is 24-7.73+6=22.27, power density limie is 11-7.73+6= 9.27
Remark:When antenna gain is larger than 6dBi , for every 1 dBi increase in gain, the power and
power density limit are reduced by 1 dBm.
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3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description

Mode 1 TX A Mode / CH36, CH40, CH48 (UNII-1)
Mode 2 TX N20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 3 TX N40 Mode / CH38, CH46 (UNII-1)

Mode 4 TX AC20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 5 TX AC40 Mode / CH38, CH46 (UNII-1)

Mode 6 TX AC80 Mode / CH42 (UNII-1)

Mode 7 TX A Mode / CH52, CH60, CH64 (UNII-2A)
Mode 8 TX N20 Mode / CH52, CH60, CH64 (UNII-2A)
Mode 9 TX N40 Mode / CH54, CH62 (UNII-2A)

Mode 10 TX AC20 Mode / CH52, CH60, CH64 (UNII-2A)
Mode 11 TX AC40 Mode / CH54, CH62 (UNII-2A)
Mode 12 TX AC80 Mode / CH58 (UNII-2A)

Mode 13 TX Mode

test as following:

The EUT system operated these modes were found to be the worst case during the pre-scanning

Report No.: BTL-FCCP-3-1712C246 Page 11 of
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For Conducted Test
Final Test Mode Description
Mode 13 TX Mode
For Radiated Test
Final Test Mode Description
Mode 1 TX A Mode / CH36, CH40, CH48 (UNII-1)
Mode 2 TX N20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 3 TX N40 Mode / CH38, CH46 (UNII-1)
Mode 4 TX AC20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 5 TX AC40 Mode / CH38, CH46 (UNII-1)
Mode 6 TX AC80 Mode / CH42 (UNII-1)
Mode 7 TX A Mode / CH52, CH60, CH64 (UNII-2A)
Mode 8 TX N20 Mode / CH52, CH60, CH64 (UNII-2A)
Mode 9 TX N40 Mode / CH54, CH62 (UNII-2A)
Mode 10 TX AC20 Mode / CH52, CH60, CH64 (UNII-2A)
Mode 11 TX AC40 Mode / CH54, CH62 (UNII-2A)
Mode 12 TX AC80 Mode / CH58 (UNII-2A)
Note:

(1) For radiated below 1GHz test, the 802.11a mode is found to be the worst case and recorded.
(2) For radiated the Non Beamforming and Beamforming were tested, the Non Beamforming is
the worst case and included in the test report.
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firmware of the final end product

Non-Beamforming

3.3 TABLE OF PARAMETERS OF TEST SOFTWARE SETTING

During testing channel & power controlling software provided by the customer was used to
control the operating channel as well as the output power level. The RF output power selection
is for the setting of RF output power expected by the customer and is going to be fixed on the

UNII-1
Test Software Version QRCT
Frequency (MHz) 5180 5200 5240
A Mode 19 18.5 19
N20 Mode 19.5 19 19.5
AC20 Mode 19.5 19 19.5
Frequency (MHz) 5190 5230
N40 Mode 19 21
AC40 Mode 19 20.5
Frequency (MHz) 5210
AC80 Mode 17.5
UNII-2A
Test Software Version QRCT
Frequency (MHz) 5260 5300 5320
A Mode 13.5 13.5 13.5
N20 Mode 14 14 14
AC20 Mode 14 14 14
Frequency (MHz) 5270 5310
N40 Mode 17.5 17
AC40 Mode 17.5 17
Frequency (MHz) 5290
AC80 Mode 17

Report No.: BTL-FCCP-3-1712C246
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Beamforming

UNII-1
Test Software Version QRCT
Frequency (MHz) 5180 5200 5240
A Mode 19 18.5 19
N20 Mode 19.5 19 19.5
AC20 Mode 19.5 19 19.5
Frequency (MHz) 5190 5230
N40 Mode 19 21
AC40 Mode 19 20.5
Frequency (MHz) 5210
AC80 Mode 17.5
UNII-2A
Test Software Version QRCT
Frequency (MHz) 5260 5300 5320
A Mode 13.5 13.5 13.5
N20 Mode 14 14 14
AC20 Mode 14 14 14
Frequency (MHz) 5270 5310
N40 Mode 16.5 16.5
AC40 Mode 16.5 16.5
Frequency (MHz) 5290
AC80 Mode 16.5

Report No.: BTL-FCCP-3-1712C246 Page 14 of 604
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EUT

3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

3.5 DESCRIPTION OF SUPPORT UNITS

EUT
Adapter

AC100-2400

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

Item Equipment Mfr/Brand Model/Type No. FCCID Series No.
Item | Shielded Type | Ferrite Core Length Note
1 NO NO 1.8m Power Cable
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4. EMC EMISSION TEST

4.1 CONDUCTED EMISSION MEASUREMENT

4.1.1 POWER LINE CONDUCTED EMISSION (Frequency Range 150kHz-30MHz)

Class A (dBuV) Class B (dBuV)
FREQUENCY (MHz)
Quasi-peak Average Quasi-peak Average
0.15-0.5 79.00 66.00 66 - 56 * 56 - 46 *
0.50-5.0 73.00 60.00 56.00 46.00
5.0-30.0 73.00 60.00 60.00 50.00

Note:

4.1.2 TEST PROCEDURE

length shall not exceed 1 m.

No deviation

(1) The tighter limit applies at the band edges.

(2) The limit of " * " marked band means the limitation decreases linearly with the
logarithm of the frequency in the range.

d. LISN at least 80 cm from nearest part of EUT chassis.
e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.1.3 DEVIATION FROM TEST STANDARD

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. /0 cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall

Report No.: BTL-FCCP-3-1712C246
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4.1.4 TEST SETUP
WVertical
/RﬂfmGroundPlanc
J EUT Test Recelver
T}
‘ H 80ecm
Ll Ll 1 Ll
=l

\ Horization
Reference Ground Plane

4.1.5 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.

The EUT was programmed to be in continuously transmitting/TX Mode mode.

4.1.6 EUT TEST CONDITIONS
Temperature: 25°C  Relative Humidity: 53% Test Voltage: AC 120V/60Hz

4.1.7 TEST RESULTS
Please refer to the Appendix A.

Remark:

(1) All readings are QP Mode value unless otherwise stated AVG in column of'Note . If the QP
Mode Measured value compliance with the QP Limits and lower than AVG Limits, the EUT
shall be deemed to meet both QP & AVG Limits and then only QP Mode was measured,
but AVG Mode didn‘t perform o In this case, a “ * ” marked in AVG Mode column of
Interference Voltage Measured o

(2) Measuring frequency range from 150kHz to 30MHz o

Report No.: BTL-FCCP-3-1712C246 Page 17 of 604
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4.2 RADIATED EMISSION MEASUREMENT

4.2.1 RADIATED EMISSION LIMITS

In case the emission fall within the restricted band specified on 15.205(a), then the 15.209(a)

limit in the table below has to be followed.

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F (kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

Frequencies

EIRP Limit (dBm)

Equivalent Field Strength

(MHZz) at 3m (dBuV/m)
5150-5250 -27 68.3
5250-5350 -27 68.3

Note:

1. The following formula is used to convert the equipment isotropic radiated power (eirp) to
1000000+ 3 0P

field strength: £ =

MV/m, where P is the eirp (Watts)

Report No.: BTL-FCCP-3-1712C246
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4.2.2 TEST PROCEDURE

a. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1GHz)

b. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(above 1GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of
the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e. The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1GHz.

f. The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g. All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1GHz)

h. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1GHz)

i. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.2.3 DEVIATION FROM TEST STANDARD
No deviation

4.2.4 TEST SETUP
(A)Radiated Emission Test Set-Up Frequency Below 1GHz

Ll

-4 m

3m 'H"H_E V..
[ ]

Ground Plane

A

0.8m

| Receiver I _“{ Amp. I

Report No.: BTL-FCCP-3-1712C246 Page 19 of 604
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(B) Radiated Emission Test Set-Up Frequency Above 1 GHz

(C) Radiated emissions below 30MHz

RX Antenna

Metal Full Soldered Ground Plane
Spectrum Analyzer

I Receiver

4.2.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

4.2.6 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 60% Test Voltage: AC 120V/60Hz

Report No.: BTL-FCCP-3-1712C246 Page 20 of 604
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4.2.7 TEST RESULTS (9KHz TO 30MHz)
Please refer to the Appendix B

Remark:

(1) The amplitude of spurious emissions which are attenuated by more than 20 dB below
the permissible value has no need to be reported.

(2) Distance extrapolation factor = 40 log (specific distance / test distance) (dB);

(3) Limit line = specific limits (dBuV) + distance extrapolation factor.

4.2.8 TEST RESULTS (30MHz TO 1000MHz)
Please refer to the Appendix C.

4.2.9 TEST RESULTS (ABOVE 1000MHz)
Please refer to the Appendix D.

Remark:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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5. 26dB SPECTRUM BANDWIDTH

5.1 APPLIED PROCEDURES /LIMIT

FCC Partl5, Subpart E

. Frequency Range
Test Item Limit (MHz) Result
] 26 dB Bandwidth 5150-5250 PASS
Bandwidth
26 dB Bandwidth 5250-5350 PASS

5.1.1 TEST PROCEDURE

the block diagram below,

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

b. | Spectrum Parameters

Setting

Attenuation

Auto

Span Frequency

> 26dB Bandwidth

300 kHz(Bandwidth 20MHz)

RBW
1MHz(Bandwidth 40MHz and 80MHz)
1MHz(Bandwidth 20MHz)
VBW
3MHz(Bandwidth 40MHz and 80MHz)
Detector Peak
Trace Max Hold
Sweep Time Auto

No deviation.

5.1.3 TEST SETUP

EUT

5.1.2 DEVIATION FROM STANDARD

c. Measured the spectrum width with power higher than 26dB below carrier

SPECTRUM

5.1.5 EUT TEST CONDITIONS

5.1.6 TEST RESULTS
Please refer to the Appendix E.

5.1.4 EUT OPERATION CONDITIONS

Temperature: 25°C  Relative Humidity: 60%

ANALYZER

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

Test Voltage: AC 120V/60Hz
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6. MAXIMUM CONDUCTED OUTPUT POWER

6.1 APPLIED PROCEDURES /LIMIT

FCC Partl5, Subpart E

Test ltem Limit Frequ?l\r}chyzl)?ange Result
Fixed:1 Watt (30dBm)
Mobile and portable: 5150-5250 PASS
Conducted Output 250mW (24dBm)
Power 250mW (24dBm)
or 11 dBm + 10log 5250-5350 PASS
B(See Note)

in megahertz.

Note: The maximum conducted output power over the frequency bands of operation shall not
exceed the lesser of 250 mW or 11 dBm + 10log B, where B is the 26 dB emission bandwidth

No deviation.

6.1.3 TEST SETUP

EUT

6.1.1 TEST PROCEDURE

6.1.2 DEVIATION FROM STANDARD

a. The EUT was directly connected to the power meter and antenna output port as show in the
block diagram below,
b. Test was performed in accordance with method of KDB 789033 DO02.

Power Meter

Temperature: 25°C  Relative Humidity: 60%

6.1.6 TEST RESULTS
Please refer to the Appendix F.

6.1.4 EUT OPERATION CONDITIONS

6.1.5 EUT TEST CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

Test Voltage: AC 120V/60Hz
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7. POWER SPECTRAL DENSITY TEST

7.1 APPLIED PROCEDURES / LIMIT

FCC Partl5, Subpart E

Frequency
Test Item Limit Range Result
(MHz)

Other then Mobile and
portable:17dBm/MHz 5150-5250 PASS

Power Spectral )
Mobile and portable:11dBm/MHz

Density

11dBm/MHz 5250-5350 PASS

8.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,

b. Spectrum Parameter Setting
Attenuation Auto
Encompass the entire emissions bandwidth (EBW) of the
Span Frequency .
signal
RBW = 1MHz.
VBW = 3MHz.
Detector RMS
Trace average 100 trace
Sweep Time Auto

Note:

1. For UNII-3, according to KDB publication 789033 D02 General UNII Test Procedures
New Rules v01r02, section Il.F.5., it is acceptable to set RBW at 1MHz and VBW at 3MHz
if the spectrum analyzer does not have 500kHz RBW.

2. The value measured with RBW=1MHz is to be added with 10log(500kHz/1MHz) which is
-3dB. For example, if the measured value is +10dBm using RBW=1MHz (that is
+10dBm/MHz), then the converted value will be +7dBm/500kHz.
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7.1.1 DEVIATION FROM STANDARD

No deviation.

7.1.2 TEST SETUP

EUT SPECTRUM
ANALYZER

7.1.3 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

7.1.4 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 60% Test Voltage: AC 120V/60Hz

7.1.5 TEST RESULTS
Please refer to the Appendix H.
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8. FREQUENCY STABILITY MEASUREMENT

8.1 APPLIED PROCEDURES / LIMIT

FCC Partl15, Subpart E
Test Iltem Limit Frequ?l\r}”(ziyzl)?ange Result
£ i 5150-5250 PASS
Frequency Stability Spec!ﬂed N th?
users manua 5250-5350 PASS

8.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,

b. Spectrum Parameter Setting
Attenuation Auto
Span Frequency Entire absence of modulation emissions bandwidth
RBW 10 kHz
VBW 10 kHz
Sweep Time Auto

c. The test extreme voltage is to change the primary supply voltage from 85 to 115 percent of the
nominal value.
d. User manual temperature is 0°C~45°C.

8.1.2 DEVIATION FROM STANDARD
No deviation.

8.1.3 TEST SETUP

4] =)
B e - -
Specirum Analayzer EUT
OVEN
- -

8.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

8.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

8.1.6 TEST RESULTS
Please refer to the Appendix I.
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9. MEASUREMENT INSTRUMENTS LIST

Conducted Emission Measurement
Iltem| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
IR EEavie R&S ENV216 101050 | Jan. 24, 2019
2 Test Cable TIMES CFD300-NL Cco2 Jun. 12, 2018
3 | EMI Test Receiver R&S ESR7 101433 Dec. 07, 2018
4 Power Dividers HP 11636A 8103 May 02, 2018
5 Me:sfl;\:vzrpeem EZ (Versligﬁlil,\é?O?,A) N/A N/A
Radiated Emission Measurement

Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 |Log-Bicon Antenna| Schwarzbeck | VULB9168-352 9168-352 Jul. 28, 2018
2 Horn Antenna Schwarzbeck BBHA 9120 D-325 Apr. 18, 2018
3 Horn Antenna Schwarzbeck BBHA 9120 9120D-1333 May 18, 2018
4 Pre-Amplifier Anritsu MH648A M92649 Jun. 14, 2018
5 Pre-Amplifier Agilent 8449B 3008A01714 Apr. 12, 2018
6 Test Cable LMR LMR-400 01(10M) May 10, 2018
7 Test Cable LMR LMR-400 01(3M) May 10, 2018
8 Test Cable ir daJ;’t‘:i‘gS 27478LL142 1™ May 10, 2018
9 Test Cable Harbour 27478LL142 3M May 10, 2018
10 Test Cable AlSI S104-SMAP-1 8M May 10, 2018
11 | Spectrum Analyzer Agilent N9020A MY51160196 Aug. 01, 2018
12 | EMI Test Receiver R&S ESCI 100080 May 10, 2018
13 Me:sfl;\:vzrpeem Farad | g rsl?igﬁlill\g?%A) N/A N/A

Report No.: BTL-FCCP-3-1712C246

Page 27 of 604



3L

§\ W
20
R

Y-
=
0

Spectrum Bandwidth Measurement

Item

Kind of Equipment

Manufacturer

Type No.

Serial No.

Calibrated until

Spectrum Analyzer

R&S

FSP-40

100129

Jan. 15, 2019

Maximum Conducted Output Power Measurement

Tester

Iltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Power Meter Anritsu ML2487A | 6K00004714 May 17, 2018
o | PowerMeter Anritsu MA2491A | 034138 May 17, 2018

Sensor
Power Spectral Density Measurement

Iltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until

1 | Spectrum Analyzer R&S FSP-40 100129 Jan. 15, 2019
Frequency Stability Measurement

Iltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP-40 100129 Jan. 15, 2019
o | Precision Oven HOLINK H-T-1F-D | BA03101701 | May 22, 2018

Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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10. EUT TEST PHOTOS

Conducted Measurement Photos
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Radiated Measurement Photos

9KHz to 30MHz
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Radiated Measurement Photos

30MHz to 1000MHz
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Radiated Measurement Photos

Above 1000MHz
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APPENDIX A - CONDUCTED EMISSION
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|Test Mode:

TX Mode

80.0 dBu¥

Line

70

10

0.0

0.150 0.5 [MHz) 5 30.000
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuVv dB dBuv dBuv dB Detector  Comment
1 0.1500 38.23 9.73 47.96 66.00 -18.04 QP
2 0.1500 26.26 9.73 35.99 56.00 -20.01 AVG
3" 0.1814  41.93 9.72 51.685 8442 -1277 peak
4 0.1814 3017 9.72 39.89 5442 -1453 AVG
5 0.2283 37.01 9.72 46.73 82.51 -15.78 peak
6 0.2283 2597 9.72 35.69 52.561 -16.82 AVG
7 0.3150 31.99 9.73 41.72 59.84 -18.12 peak
8 0.3150 25.54 9.73 35.27 49.84 -1457 AVG
9 0.4635 3148 9.74 41.22 56.63 -1541 peak
10 0.4635 2247 9.74 32.21 46.63 -14.42 AVG
11 3.8480 26.00 9.80 35.80 56.00 -20.20 peak
12 3.8480 15.87 9.80 25.67 46.00 -20.33 AVG
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|Test Mode:

TX Mode

80.0 dBu¥

Neutral

70

10

0.0

0.150 0.5 (MHz) 5 30.000
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBuV dBuV dB Detector  Comment

1 0.1500 32.14 9.65 41.79 66.00 -2421 QP
2 0.1500 21.43 9.65 31.08 56.00 -24.92 AVG
3 F 0.2184 39.28 9.66 48.94 62.88 -13.94 peak
4 0.2184 27.65 9.66 37.31 52.88 -1557 AVG
5 0.4577 30.03 9.68 39.71 56.73 -17.02 peak
6 0.4577 19.23 9.68 28.91 46.73 -17.82 AVG
7 1.9217 24.40 9.71 34.11 56.00 -21.89 peak
8 1.9217 12.96 9.71 22.67 46.00 -23.33 AVG
9 27317 24.71 9.73 34.44 56.00 -21.56 peak
10 27317 13.03 9.73 22.76 46.00 -23.24 AVG
11 3.8840 25.61 9.76 35.37 56.00 -20.83 peak
12 3.8840 12.89 9.76 22.65 46.00 -23.35 AVG
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APPENDIX B - RADIATED EMISSION (9KHZ TO 30MHZ)
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|Test Mode:

TX Mode

150.0

dBu¥ /m

Ant 0°

140
130
120
110
100
g0
80
70
60
1]
40

30

\

20-:_009 0.02 0.04 0.05 0.07 0.08 0.09 01 012 0.15 HHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvVim  dBu¥/m dB Detector ~ Comment
1% 0.0158 -8.14 74 96 6682 14271 -7589 AVG
2 0.0265 -1212 7078 5866 13822 -7956 AVG
3 0.0345 -14.85 68 55 5370 13593 -8223 AVG
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|Test Mode: TX Mode |
Ant 0°

150.0 dBu¥/m

140

130

120

110

100

a0

B0 \I

70

ED

L]

40 2 2

30

20.0

0.150 a14 612 910 15.08 18.06 21.04 30.00 HHz
Reading Correct

No. Mk.  Freq.  Level Factor Limit ~ Margin
MHz dBuv dB dBuvim dB Detector
0.2341 150 51.14 11930 -B6BB AVG

* 12291 232 4085 8490 -4637 QP
26082 264 3857 8863 5270 QP
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|Test Mode:

TX Mode

150.0 dBu¥/m

Ant 90°

140\
130
120
110
100
90
80
1
70 5
60
50
40
30
20.0
0.009 002 0.04 0.05 0.07 0.08 0.09 o1 0.12 0.15 HWHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuWim dB Detector  Comment
10 0.0154 -3.68 7521 7153 14293 7140 AVG
2 0.0306 -4.40 69.72 6532 13697 -7165 AVG
3 0.0812 -8.99 60.19 5120 12849 7729 AVG
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|Test Mode: TX Mode |
Ant 90°
1500 dBu¥/m
140
130
120
110
100
90
80 \I
70
60
50
40
®
30
20.0
0.150  2.14 6.12 910 12.09 15.0¢ 10.06 21.04 24.02 0.00 HH=z
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment  Limit Margin
MHz dBuv dB dBuVim dBuVim dB Detector  Comment
1 0.2830 -2.52 49 48 4696 11766 -70.70 AVG
2 0.8892 -4 68 41.85 a7y 8771 -5054 QP
3 - 23213 0.32 3878 3910 8863 4853 QP
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APPENDIX C - RADIATED EMISSION (30MHZ TO 1000MHZ)
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|Test Mode: UNII-1/TX A Mode 5180MHz |
Vertical
800  dBuN/m
70
0
50
40 | a
2
4
o | l-w#"
20
10
0.0
30000 127.00 22400  321.00 41800 51500 E1Z.00 70900  806.00 1000.00 MHz
Reading Correct Measure- ]
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuVim dBuvim dB Detector Comment
1 37.760 6463 -35.54 29.09 4000 1091 peak
2" 57.160 6684 -33.52 33.32 40.00 -6.68 peak
3 120.210 5247 -2898 23.49 4350 -20.01 peak
4 575.140 5231 -2063 31.68 46.00 -1432 peak
L 770110 55.05 -16.17 38.88 46.00 -7.12 peak
6 962.170 5150 -12.40 39.10 5400 -1450 peak
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[Test Mode: UNII-1/TX A Mode 5180MHz |

Horizontal

80.0 dBu¥/m

o
&0
50

4ll—l—l

30

20

10

0.0
30000 127.00 224.00 321.00 418.00 a15.00 61Z2.00 709.00 806.00 1000.00 MHz

Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin

MHz dBuv dB dBuvim dBuvim dB Detector  Comment
114.390 5016 -29.53 20,63 4350 -2287 peak
191.990 5008 -29.78 20.31 4350 -2319 peak
290.930 4995 -2815 21.80 46.00 -2420 peak
575.140 57.20 -2063 36.97 46.00 -9.43 peak
766.230 4685 -16.31 30.94 46.00 -1546 peak
962170 5261 -1240 40.21 5400 -1379 peak

| n| x| oo R =
)
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|Test Mode: UNII-1/TX A Mode 5200MHz |
Vertical
800  dBu¥/m
70
(11}
50
40 |
2 4
an |}
20
10
0.0
30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 100000 MHz
Reading Correct Measure- )

No. Mk. Freq.  Level Factor  ment Limit ~ Margin

MHz dBuV dB dBuVim dBuVim dB Detector
1 38.730 6487 -36.05 28.82 4000 -11.18 peak
2" 56.190 G641 -33.33 33.08 40.00 -65.92 peak
3 120210 5388 -2898 24.90 4350 -1860 peak
4 575.140 5234 -20863 BY A 46.00 -14.29 peak
5 766.230 5457 -16.31 38.26 46.00 -7.74 peak
6 962170 5040 -12.40 38.00 5400 -16.00 peak
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|Test Mode: UNII-1/TX A Mode 5200MHz

80.0  dBu¥/m

Horizontal

n

G0

L)

am—l—I

an

20

10

q

u-uau.nnu 127.00 224.00 321.00 418.00 515.00 612.00 709.00 #0600 1000.00 MHz
Reading Correct Measure-
MNo. MKk.  Freq.  Level Factor ment Limit ~ Margin
MHz dBu dB dBuVim dBuvim dB Detector Comment
1 111.480 5007 -29.81 20.26 4350 -2324 peak
2 191.990 5020 -2978 2042 4350 -23.08 peak
3 297.720 50.20 -28.03 2217  46.00 -2383 peak
4 * 575140 5749 -2063 36.86 46.00 -9.14 peak
5 766.230 4494 -16.31 268,63  46.00 -17.37 peak
6 962.170 5250 -1240 4010 5400 -1390 peak
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|Test Mode:

UNII-1/TX A Mode 5240MHz

0.0

dBuY /m

Vertical

70

G0

50

I

an |1

20

10

0.0

jnoon  127.00 22400 321.00 41500 31500 612.00 709,00 100000 MHz
Reading Comrect Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Margin
MHz dBuY dB dBuVim dBut/im dB Detector

1 38.730 6444 -3605 28.39 4000 -1181 peak
2 56.190 66.70 -33.33 33.37 40.00 -6.63 peak
3 118.270 5259 -2913 2346 4350 -20.04 peak
4 575.140 5234 -2063 3.7 46.00 -1429 peak
5 770110 5452 1617 38.35 46.00 -7T.65 peak
6 962.170 9125 -1240 38.85 5400 -1515 peak
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|Test Mode:

UNII-1/TX A Mode 5240MHz

0.0

dBuy /m

Horizontal

EL

1]

sn

40

a0

2n

10

llu3l:l.l]l][l 127.00 22400 Erail] 41800 515.00 E12.00 FOE.00 80600 n00.00 WHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuVv dB dBu\/m dBuvim dB Detector  Comment
1 115.360 5043 -2943 21.00 4350 -2250 peak
2 296750 4845 -2805 20.40 4600 -2580 peak
3 376.290 4567 -2444 21.23 4600 -2477 peak
4 * 575.140 51.88 -2063 31.25 4600 1475 peak
5 770110 4642 1617 30.25 4600 -1575 peak
6 962.170 51.02 -1240 38.62 5400 -1538 peak
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|Test Mode:

UNII-2A/TX A Mode 5260MHz

80.0

Ell]

60

50

40

a0

20

10

dBul /m

Vertical

u-uan.uun 127.00 224.00 321.00 415,00 515.00 £12.00 709.00 80500 1000.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBuv dB dBuvim dBuVim dB Detector  Comment
1 38730 6450 -36.05 28.45 4000 -1155 peak
2+ 56.190 66.82 -33.33 3349 4000 -6.51 peak
3 119240 5477 -2905 2572 4350 -17.78 peak
4 577.080 5249 -2058 31.91 4600 -1409 peak
5 770.110 5533 -16.17 39.16  46.00 -6.84 peak
6 962170 5036 -1240 37.96 5400 -16.04 peak
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|Test Mode:

UNII-2A/TX A Mode 5260MHz

0.0

dBul /m

Horizontal

70

[41]

50

4u—|—|

30 (P
3
1 2
20
10
0.0
30000  127.00 22400 321.00 415.00 515.00 612.00 709.00 80600 1000.00 MWHz2
Reading Comect Measure- o .
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuv/m dBuVim dB Detector  Comment
1 115.360 4993 -2943 20.50 4350 -2300 peak
2 179.380 5097 -30.55 2042 4350 -2308 peak
3 296.750 51.01 -28.05 22.96 46.00 -2304 peak
4 376.290 4543 -24.44 20.99 46.00 -2501 peak
5" 575.140 58.25 -2063 37.62 46.00 -8.38 peak
6 962170 55.83 -1240 43.43 54.00 -10.57 peak
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|Test Mode: UNII-2A/TX A Mode 5300MHz |
Vertical
80.0  dBu¥/m
70
0
50
o —1 5
2
3o |1 LN»
3
20
10
0.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 100000 MHz
Reading Comect Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBu'//m dBu%/im dB Detector Comment
1 37.760 63.78 -35.54 28.24 40,00 -11.76 peak
2 * 58.130 G7.06 -3372 33.34 40.00 -6.66 peak
3 118.270 5219 -2913 23.06 4350 -2044 peak
4 575.140 51.85 -2063 31.22 46.00 -1478 peak
5 766.230 5445 -16.31 38.14 46.00 -7.86 peak
6 962.170 5223 -1240 39.83 54.00 -1417 peak

Report No.: BTL-FCCP-3-1712C246

Page 50 of 604




3L

C}M‘*

& EE'
W

25 2

(.

|Test Mode: UNII-2A/TX A Mode 5300MHz |
Horizontal
80.0  dBuW/m
70
4]
50
40 |
o 5
a0 Fiph
3
20 1
10
0.0
30000 127.00 224.00 371.00 418.00 515.00 612.00 70900 a06.00 1000.00 MHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBuY dB dBu’im dBulfm dB Detector Comment
1 85.290 4797 -2961 18.36 4000 -2164 peak
2 166770 4765 -2844 19.21 4350 -2429 peak
3 299 660 5057 -27.99 2258 46.00 -2342 peak
4 575.140 5543 -2063 34.80 46.00 -11.20 peak
5 770110 4606 -1617 29.89 4600 -16.11 peak
6 * 962170 5556 -1240 43.16 5400 -1084 peak
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|Test Mode:

UNII-2A/TX A Mode 5320MHz

80.0

dBuy¥/m

Vertical

0

3]

w0

40

a0

20

10

l:H:IEI].IJI][I 127.00 22400 32100 418.00 515.00 612.00 709.00 80600 1000.00 MWHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Margin
MHz dBuv dB dBuVim dBuvim dB Detector  Comment
1 38730 6456 -36.05 2891 4000 -1149 peak
2 57.160 66.50 -33.52 32.98 40.00 -7.02 peak
3 121.180 5436 -29.04 25.32 4350 -18.18 peak
4 575.140 5228 -2063 31.65 46.00 -1435 peak
5 770110 5513  -16.17 38.96 46.00 -7.04 peak
=] 962.170 5146 -1240 39.06 5400 -1494 peak
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|Test Mode: UNII-2A/TX A Mode 5320MHz |
Horizontal
a0.0 dBuv/m
FLIl
60
s0
40 —I I '
30 L‘""“
3
20 1
|
10
0.0
oo 127.00 224.00 321.00 41500 515.00 61200 70900 806.00 1000.00 MWHz
Reading Correct Measure- o .
No. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuV dB dBuyim dBu\fm dB Detector  Comment
1 86.260 4879 -2958 19.21 4000 -2079 peak
2 121180 4973 -2904 2069 4350 -2281 peak
3 302.570 5013 -27.87 2226 46.00 -2374 peak
4 * 577.080 5747 -2058 36.89 46.00 -9.11 peak
5 832190 4614  -14 60 3154 46.00 -1446 peak
[ 962.170 56.13 1240 4373 54.00 -1027 peak
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APPENDIX D - RADIATED EMISSION (ABOVE 1000MHZ)
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX A Mode 5180MHz
Vertical
130.0  dBuN/m
120
110 g
4
100
an
g0
70
X
&0
2z
50
40
200
5130.000 5140.00 5150.00 S160.00 5170.00 518000 5190.00 S200.00 5210.00 5230.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuV dB dBu\im dBuim dB Detector  Comment
1 5150.000 2593 38.01 63.94 74.00 -10.06 peak
2 5150.000 1404 38.01 5205 R400 -195 AVG
3% 5187.700 69.87  38.06 107.93 6830 3963 peak Nolimit
4 X 5187.900 61.54 38.06 99.60 68.30 3130 AVYG  MNolLimit
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX A Mode 5180MHz

1nnn diuy/m

Vertical

a0
20
ro [TLA I AT L1 [
60
— S 2 — —
50 %
4
] %
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 1035816 4918 1.04 5022 BB30 -1808 peak
2 10364 .19 36.87 1.05 3792 6830 -3038 AVG
3 15538 46 50.84 2: 5315 7400 -2085 peak
4 * 1554205 3784 230 4014 5400 13868 AVG
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX A Mode 5180MHz
Horizontal
1300 dBuV/m
120
r
®
110
E]
100
a0
0
70
1
W
&0
50 2
40
30.0
5130000 514000 515000 516000  S170.00 S10.00 519000  S200.00  5210.00 523000 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuY dB dBu\im dBu\im dB Detector Comment
1 5150.000 25657  38.1 63.58 74.00 -1042 peak
2 5150.000 930 33.01 473 5400 -669 AVG
3 X H177.300 6279 38.05 10084 6830 3254 AVG MNolimit
4 * 5176400 7513 3805 11318 68.30 4488 peak Molimit
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX A Mode 5180MHz

1nnn diuy/m

Horizontal

a0
20
ro [TLA I AT L1 [
60
I — - | — a_ — —_—
50 1 -
%
1
10 2 X
H
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 1035814 4590 1.04 4694 6830 -2136 peak
2 1036213 32.90 1.04 3394 6830 -3436 AVG
3 1553856 4969 2: 5200 7400 -2200 peak
4 * 1553862 35.66 2: 3797 5400 -16.03 AVG
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX A Mode 5200MHz
Vertical

130.0  dEuN/m

120

110 g

1

100

a0

0

70

&0

50

40

200

5150.000 5160.00 5170.00 5180.00 5190.00 5200.00 5210.00 522000 5220.00 525000 MH=z

Reading Correct Measure- )
No. Mk.  Freq.  Level Factor ment Limit ~ Margin
MHz dBuV dB dBu\im dBuim dB Detector  Comment

1 X 5196.800 61.42  38.08 99.50 6830 3120 AVG Nolimit
2 *  5207.800 69.93  38.09 108.02 68.30 3972 peak Mo Limit
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5200MHz

1nnn diuy/m

Vertical

a0
20
ro [TLA I AT L1 [
0 %
1
— —=|- & — — —
w0 ]
5 H
o P
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 1039919 5154 1.1 5265 B8B30 -1565 peak
2 10399 .54 3778 1.1 3889 6830 -2941 AVG
3 15598 37 57.33 221 5054 7400 -1446 peak
4 * 15802.88 4207 220 4427 5400 -9.73 AVG
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5200MHz
Horizontal

130.0  dEWN/m

120

110 ﬁ

1

100

90

20

70

60

50

40

300

5150.000 5160.00 5170.00 5100.00 5190.00 5200.00 5210.00 5220.00 5230.00 5250.00 MHz

Reading Correct Measure- )
MNo. Mk.  Freq.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBu'im dBu'im dB Detector  Comment

1 X &197.400 63.03 38.08 10111 6830 3281 AVG  NoLimit
2 * 5201.200 73.21 38.08 111.29 6830 4299 peak NoLimit
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX A Mode 5200MHz

1nnn diuy/m

Horizontal

a0
20
ro [TLA I AT L1 [
60 4

b
50

X 3

®

10 2
H
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment

1 1039902 4523 1.1 4634 6830 -2196 peak
2 10401.56 32.88 1.1 3399 6830 -343 AVG
3 * 15597.21 40.86 221 4307 5400 -1093 AVG
4 15598 .12 54 .92 21 5713 7400 -16.87 peak
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Orthogonal Axis:

X

Test Mode:

UNII-1/ TX A Mode 5240MHz

1300 dEW/m

Vertical

120

LAl

100

90

70

-

50

40

300

5190.000 520000

5210.00 5220.00 5230.00 524000

5250.00 526000 527000 520000 MHz

No. Mk.  Freq.

Reading Correct Measure-

Level Factor  ment Limit ~ Margin

MHz dBu\ dB dBu'im dBuim dbB Detector  Comment
1 X 5232700 61.82 3813 99.95 6830 3165 AVG NoLimit
2 * 5233.000 7050 3813 10863 68.30 4033 peak MNolimit

Report No.: BTL-FCCP-3-1712C246

Page 63 of 604




3L

(.

C}M‘*
=
W

e

Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5240MHz

1nnn diuy/m

Vertical

a0
20
ro [TLA I AT L1 [
3

60

%
50 2

? X
w =
k]
20
m
0.0

1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment

1 10478 53 5557 124 56.81 6830 -1149 peak
2 1048029 4088 1.25 4213 8830 -2617 AVG
3 * 1571896 4437 2m 46.38 5400 -T62 AVG
4 15721.05 60.27 1.99 6226 7400 1174 peak
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX A Mode 5240MHz
Horizontal
1300 dBN/Fm
120
1
110 *
7
100
a0
£0
700
&0
S0
40
30.0
190,000 5200.00 5210.00 5220.00 5220.00 S240.00 $200.00 S260.00 5270.00 5290.00 MHz
Reading Correct Measure- )
Mo. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuV dB dBuV/m dBu\im dB Detector  Comment
1 * 5238.000 7219 2813 11032 68.30 4202 peak Molimit
2 X 5238.400 6295 3813 101.08 68.30 3278 AVG  MoLimit
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5240MHz

1nnn diuy/m

Horizontal

a0
20
ro [TLA I AT L1 [
0 4
— ——— p— . — — —
50 X 3
b
] 1
b
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 10479 56 3524 124 3648 6830 -3182 AVG
2 1048113 4916 1.24 5040 6830 1790 peak
3 * 1571805 4345 2m 4546 5400 -B54 AVG
4 15721.21 58.01 1.99 60.00 7400 -1400 peak
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5180MHz

130.0 dEuN/m

Vertical

120
110 3
4

100

90

£0

70 |

%
&0
2

50

40

300

5130.000 5140.00 5150.00 S160.00 170,00 5180.00 5190.00 5200.00 5210.00 5230.00 MH=z
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuY dB dBuim dBu\im dB Detector  Comment

1 5150.000 2453 38.01 62.54 74.00 -11.46 peak

2 5150.000 13.83 33.01 51.84 5400 -2116  AVG

3* 5183200 7042 3806 108 .48 6830 4018 peak MNolimit
4 X 5188.400 6229 38.06 100.35 6830 3205 AVG  MNoLimit
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX N20 Mode 5180MHz

1nnn diuy/m

Vertical

a0
20
ro [TLA I AT L1 [
60
50 & &
1
] o ;
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 10359.02 36.31 1.04 3735 6830 -3095 AVG
2 10361.28 4762 1.04 4866 6830 -1964 peak
3 1553712 4885 2: 5116 7400 -22.84 peak
4 * 1553916 3415 2: 3646 5400 1754 AVG
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX N20 Mode 5180MHz
Horizontal
1300 dEUN/m
120
110 3
4
100
a0
£0
70 |
(1} 1
50 z
40
20,0
5130.000 5140.00 5150.00 S160.00 5170.00 518000 5190.00 5200.00 5210.00 523000 MHz
Reading Correct Measure- )

No. Mk. Freq.  Level Factor ment Limit ~ Margin

MHz dBuV dB dBu'm dBu\im dB Detector  Comment
1 5150.000 2046  38.01 5847 74.00 -1553 peak
2 5150.000 9497  38.01 47.98 5400 -6.02 AVG
3 * 5182.000 7052 38.06 108.58 6630 4028 peak MoLimit
4 X 5187900 61.05 38.06 99.11 6630 3081 AVG  Nolmi
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX N20 Mode 5180MHz

1nnn diuy/m

Horizontal

a0
20
ro [TLA I AT L1 [
60
I — - mn — . — —_—
50 *
o 3
X
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 10360.14 3387 1.04 3471 6830 -33585 AVG
2 10362.08  46.09 1.04 4713 8830 -2117 peak
3 * 1553802 32.99 2: 3530 5400 -1870 AVG
4 1554243 4915 230 5145 7400 -2255 peak
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX N20 Mode 5200MHz
Vertical

130.0 dEWN/m

120

110 1

2

100

a0

£0

70

&0

50

40

200

5150.000 5160.00 5170.00 5100.00 5190.00 5200.00 5210.00 522000 5230.00 5250.00 MHz

Reading Correct Measure- )
Mo. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBu'im dBu\fm dB Detector Comment

1* 5192100 7114 3807 10921 6830 4091 peak Mo limit
2 X 5192.200 6238 3807 10045 6830 3215 AVG  MNoLimit
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5200MHz

1nnn diuy/m

Vertical

60 X
— —_ e — a — —
50 1 =
®
2
0 %
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 1039813 4581 1.10 46.91 6830 -21359 peak
2 1040211 36.98 1.1 3809 6830 -30.21 AVG
3 * 1559917  49.70 221 51.91 5400 -209 AVG
4 15605.05 5587 219 58.06 7400 -1594 peak
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5200MHz
Horizontal
130.0  dENFm
120
110 %
1
100
9
£0
70
(0]
50
40
300
5150.000 5160.00 5170.00 S100.00 519000 5200.00 5210.00 5220.00 230,00 525000 MHz
Reading Correct Measure- )

No. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBuvim dBu\im dB Detector  Comment
1 X 5192200 63.00 38.07 101.07 68.30 3277 AVG Mo Limit
2 * 5192900 7132  38.07 109.39 6830 4109 peak NoLimit
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX N20 Mode 5200MHz

1nnn diuy/m

Horizontal

a0
20
ro [TLA I AT L1 [
60
50 1 %
® %
] 2
%
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 1039997 4530 1.1 46.41 6830 -21.89 peak
2 10402 .64 34.98 1.1 36.09 6830 -3221 AVG
3 15601.42  46.80 221 49.01 7400 -2499 peak
4 * 1560205 4263 220 4483 5400 917 AVG
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5240MHz
Vertical
1300 dBuWW/m
120
110
100
90
£0
70
&0
50
40
30.0
5190.000 520000 5210.00 522000 523000 524000 5260.00 527000 5290.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuV dB dBuim dBu'/im Detector Comment
1* 5248400 T1.72 3815  109.87 6830 4157 peak MNoLimit
2 X 5248400 6305 3815 10120 6830 3290 AVG  NoLimit
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5240MHz

1nnn diuy/m

Vertical

A
60
.
— —— . — —
2 H
z
] %
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 10479.05 51.68 124 5292 6830 -1538 peak
2 1048217 38.89 1.24 4013 8830 -2B17 AVG
3 * 1572184  46.90 1.99 4889 5400 -511 AVG
4 15723.55 61.76 1.99 63.75 7400 -1025 peak
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5240MHz
Horizontal

1300 dEW/m

120

110 &

2

100

a0

0

70

&0

50

40

30.0

5190.000 5200.00 5210.00 522000 5220.00 5240.00 5250.00 526000 52F0.00 529000 MH=z

Reading Correct Measure- )
Mo. Mk. Freq.  Level Factor ment Limit  Margin
MHz dBuV dB dBu\fm dBu'im dB Detector  Comment

1 * 5235000 7060 3813 108.73 6830 4043 peak Molimi
2 X 5248.000 6283 3815 100.98 68.30 3268 AVG MNolimit
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX N20 Mode 5240MHz

1nnn diuy/m

Horizontal

4
60 -
o 3 3 - .
* *
] 1
4
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 1048132 3470 124 3584 B68B30 -3236 AVG
2 10482.05  47.31 1.24 4855 6830 1975 peak
3 * 1572183 4454 1.99 46.63 5400 -T.37T AVG
4 15723.06 58.43 1.99 6042 7400 1358 peak
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Orthogonal Axis:

X

Test Mode:

UNII-1/ TX N40 Mode 5190MHz

13000  dBuV/m

Vertical

120

110

100

0

70

1]

8o

50

40

30.0

5000.000 §110.00 513000 515000 517000 519000 521000 523000  5250.00 5290.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim dBuVim dB Detector  Comment

1 5149.000 2547 38.01 63.48 7400 -1052 peak

2 5149.000 14.94 38.01 52 95 5400 105 AVG

3 5150.000 23.03 38.01 61.04 7400 -1296 peak

4 5150.000 14.45 38.01 52.46 5400 -1.54 AVG

5 X 5176.400 61.06 38.05 99.11 6830 3081 AVG Nolimit

6 * 5202800 69 87 3808 10795 6830 3965 peak NolLlimit
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX N40 Mode 5190MHz

1nnn diuy/m

Vertical

a0
20
ro [TLA I AT L1 [
60
50 1 3
0 2
4
% ®
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 1038142 4619 1.07 4726 6830 -2104 peak
2 10382.68 3454 1.07 3571 6830 -3259 AVG
3 15568.49 4301 226 4527 7400 -2873 peak
4 * 15569.11 31.14 226 3340 5400 -2060 AVG
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Horizontal
1300  dBW/m
120
110 3
bs
100 a4
90
£0
70
1] 2
X
50 1
40
30.0
S090.000 57110.00 512000 S150.00 517000 5190.00 5210.00 5230.00 5250.00 5290.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuV dB dBuVim dBu'/im dB Detector Comment
1 5150.000 975  38.0 4776 7400 -26.24 peak
2 X 5150.000 1747 3801 55 48 54 00 148 AVG
3 * h184200 6634 38.06 104 .40 6830 3610 AVG  Nolimit
4 X 51687.400 5756  38.06 95.62 6830 2732 peak NoLimit
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX N40 Mode 5190MHz

1nnn diuy/m

Horizontal

ro [TLA I AT L1 [
60
50
X s
] , 3
b ks
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 1037831 4539 1.06 4645 6830 -2185 peak
2 10381.04 3220 1.07 3327 6830 -3503 AVG
3 * 15571.04 .87 2325 3392 5400 -2008 AVG
4 15857227 4212 2325 4437 7400 -2963 peak
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Orthogonal Axis:

X

Test Mode:

UNII-1/ TX N40 Mode 5230MHz

120.0 dBu¥/m

Vertical

120

110

100

aan

ol

70

40

300

:;I{ | i
3 oY
(1]
2

5130.000 5150.00 5170.00 S190.00 521000 5§230.00 525000 5270.00 529000 5330.00 MHz
Reading Correct Measure-
No. Mk. Freg.  Level Factor  ment Limit  Margin
MHz dBuv dB dBuVim dBuVim dB Detector Comment

1 5139.000 29.06 3799 67.05 7400 695 peak

2 5139.000 14.71 3799 5270 5400 -1.30 AVG

3 5150.000 2468 38.01 62.69 7400 -11.31 peak

4 5150.000 12.78 38.01 50.79 5400 -3.21 AVG

5 X 5239.000 60.90 38.13 99.03 68.30 3073 AVG Nolimit

6 * 5247600 69.98 3815 10813 6830 3983 peak Nolimit
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX N40 Mode 5230MHz

1nnn diuy/m

Vertical

a0
20
ro [TLA I AT L1 [
60
3
— - —— -— — *_ — —
60 2
4
] o
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 10460.83 36.91 1.20 38.11 6830 -3015 AVG
2 10462.76 50.71 1.21 §1.92 6830 -16.38 peak
3 15690.93 51.62 205 5367 7400 -2033 peak
4 * 15693.61 3782 204 3066 5400 1434 AVG
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX N40 Mode 5230MHz
Horizontal
130.0  dEUN/m
120
10 x
100 2
[0
£0
70 I
&0
50
40
300
5130.000 5150.00 S170.00 S190.00 5210.00 5230.00 5250.00 527000 5290.00 5330.00 MH=z
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor ment Limit ~ Margin
MHz dBuV dB dBu\fm dBu\/im dB Detector  Comment
1* 5219.200 7027 381 108.38 6630 40.08 peak Mo Limit
2 X 5247.000 6062 38.15 96.77 68.30 3047 AVG  Nolimit

Report No.: BTL-FCCP-3-1712C246

Page 85 of 604




3L

(.

C}M‘*
=
W

e

Orthogonal Axis: |X

Test Mode:

UNII-1/ TX N40 Mode 5230MHz

1nnn diuy/m

Horizontal

a0
20
ro [TLA I AT L1 [
60
I — - mn — a2 — —_—
50 2 ®
4
4 1 =
¥
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 10461 .42 3375 1.20 3495 6830 -3335 AVG
2 1046257 4619 1.21 4740 6830 -2090 peak
3 1568643 4943 2.06 5149 7400 -2251 peak
4 * 15590.01 36.16 205 381 5400 -1579% AVG
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX A Mode 5260MHz
Vertical

1300 dBWN/m

120

10 !

2

100

a0

80

70

(3]

50

40

30.0

5210.000 5220.00 5230.00 240,00 5250.00 5260.00 R270.00 5200.00 5290.00 51000 MHz
Reading Correct Measure- )
Mo. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuhim dBuvim dB Detector  Comment

1 * 5254300 7014 3815 108.29 6630 3999 peak NoLimit
2 X 5255100 6152 38.15 99 .67 6630 3137 AVGEG  Nolimit
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX A Mode 5260MHz

1nnn diuy/m

Vertical

20

m

0o

1000000 4500, 00

HE00. 00 1270000 1GE00.00  20500.00 2440000 2830000  3ZE200.00

ADDO0LD0 MH =

Mo, ME. Freq.

Reading Correct Measure- )
Level  Factor ment  Limit  Margin

MHz dBu\ dB dBu'im dBu\/m dB Detector  Comment
1 * 1051742 4502 1.30 46.32 6830 -2198 peak
2 10521 .55 36.25 1.30 37.55 6830 -3075% AVG
3 1 5?34.1? 39.88 1.89 41.77 7400 -3223 peak
4 1 5?35.1% 2820 1.89 30.09 5400 -2391 AVG
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX A Mode 5260MHz
Horizontal
1300 dEUW/m
120
110 1
%
100 2
a0
20
70
&0
50
40
30,0
5210000 522000 523000 5240000 525000 526000 527000  S2HO00 529000 310,00 MHz
Reading Correct Measure- )
Mo Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuY dB dBulim dBuiim dB Detector  Comment
1* &R2E8200 6BE0 3816 10676 6830 3846 peak MNolimit
2 X 5261.200 5984 3817 98.01 6830 2971 AVG  NoLimit
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Orthogonal Axis : |X

Test Mode :

UNII-2A/ TX A Mode 5260MHz

1nnn diuy/m

Horizontal

a0
20
ro [TLA I AT L1 [
60
s | __“:1‘_ o - .
&
]
2
b L]
a0 H
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 * 1052154 4568 1.30 4698 6830 -2132 peak
2 10524.03 33.06 1.32 3438 6830 -3392 AVG
3 15781.53 4023 1.89 4212 7400 -3183 peak
4 15782.04 30.25 1.89 3214 5400 -21868 AVG
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Orthogonal Axis : |X
Test Mode : UNII-2A/ TX A Mode 5300MHz

Vertical

1300 dEuV/m

120

110

ma

100

70

S

40

200
5250.000 5260.00 5270.00 5200.00 5290.00 5300. 00 S310.00 532000 5330.00 535000 MHz

Reading Correct Measure- )
No. Mk. Fregq.  Level Factor ment Limit ~ Margin

MHz dBuv dB dBu'fm dBu\im dB Detector  Comment
1 X 5295400 61.56  38.22 99.78 6630 3148 AVG  MoLimit
2 * 5303.600 7022 3822 108.44 68.30 4014 peak Nolimit
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Orthogonal Axis :

X

Test Mode :

UNII-2A/ TX A Mode 5300MHz

1nnn diuy/m

Vertical

a0
20
ro [TLA I AT L1 [
60
— - — - — — —
% #
]
4
o
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 * 10548714 4861 145 5006 6830 -1824 peak
2 10599.63 36.12 1.46 37.58 6830 -3072 AVG
3 1590219 4570 1.69 47.39 7400 -2661 peak
4 15904 .84 31.26 1.68 3294 5400 -21068 AVG
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX A Mode 5300MHz
Horizontal

130.0  dEWMN/m

120

110 i

]

100

a0

£0

70

&0

50

40

300

5250.000 5250.00 5270.00 5200.00 5290.00 530000 530.00 5320.00 5330.00 5350.00 MHz

Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBu\ dB dBuVm dBu\im dB Detector  Comment

1 X 5297200 61.05 3822 99.27 6830 3097 AVG Nolimit
2 %  5298.200 6971 38.22  107.93 68.30 3963 peak Nolimit
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Orthogonal Axis : |X
Test Mode : UNII-2A/ TX A Mode 5300MHz

Horizontal

1nnn diuy/m

1]
a0
2o [ILNETFI U UL L1 [ |
60
50 2
4

® ¥
40 1 2

X ¥
m
20
n
nn
1000000 490000  @800.00 1270000 1GGO0D.O0 2050000 2440000 2830000  32200.00 000000 MH =

Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin

MHz dBu\ dB dBu'im dBu\/m dB Detector  Comment
1 10599.42 3326 146 3472 68.30 -3358 AVG
1{161]2.4; 46.21 1.46 47.67 7400 -2633 peak
1 5399.{]2 32.28 1.69 33.97 5400 -2003 AVG

| ] R
*

1591]1.{]5 43.94 1.69 4563 7400 -2837 peak
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX A Mode 5320MHz
Vertical
1300  dEW/m
120
10 3
2
100
a0
0
70
&0
3
50 't
40
30.0
5270.000 522000 529000 5300.00 51000 532000 530,00 5340.00 535000 537000 MHz
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBu\im dBuim dB Detector  Comment
1 * 5323400 7044 3825 108.69 68.30 4039 peak MNolimit
2 X 5324200 6243 3825 100.68 6630 3238 AVG  MNolimit
5350.000 15.21 38.29 5350 68.30 -14.80 peak
4 5350.000 697 3829 4526 5400 874 AVG
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Orthogonal Axis : |X
Test Mode : UNII-2A/ TX A Mode 5320MHz

Vertical

1nnn diuy/m

oo Mo

20

m

0o
1000000 4500, 00 HE00. 00 1270000 1GE00.00  20500.00 2440000 2830000  3ZE200.00 ADDO0LD0 MH =

Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin

MHz dBu\ dB dBu'im dBu\/m dB Detector  Comment
1 1063816 47865 152 4917 7400 -2483 peak
2 1{]642.92 3553 153 37.06 5400 1694 AVG
3 1 EQEB.EE 40.10 1.60 41.70 7400 -3230 peak
4 1 5959.5% 30.31 1.60 31.91 5400 -2209 AVG
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX A Mode 5320MHz
Horizontal
1300  dBUN/m
120
110 2
=
100 iy
11
20
70 |
60
3
b
50 L |
x
40
20,0
5270.000 5220.00 S290.00 L300 .00 531000 5320.00 5330.00 5340.00 535000 537000 MH=z
Reading Correct Measure- )
MNo. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuV dB dBu'fm dBu\im dB Detector  Comment
1 X 5317.600 6026 38.24 98.50 68.30 3020 AVG  NoLimit
2 * K319.300 6874 3825 10699 6830 3869 peak Nolimi
5350.000 1643  38.29 5472 68.30 -13.58 peak
5350.000 865 3829 46.94 5400 -T06 AVG
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Orthogonal Axis : |X
Test Mode : UNII-2A/ TX A Mode 5320MHz

Horizontal

1nnn diuy/m

Sl

Mo

20

m

0o
1000000 4500, 00 HE00. 00 1270000 1GE00.00  20500.00 2440000 2830000  3ZE200.00 ADDO0LD0 MH =

Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin

MHz dBu\ dB dBu'im dBu\/m dB Detector  Comment
1 * 10637.31 3254 152 34.08 5400 1994 AVG
10641 .45 4595 153 47.48 7400 -2652 peak
1 5953.{]3 30.84 1.60 32.44 5400 -2156 AVG

| | R

15962.53 41.00 1.59 4259  T400 -3141  peak
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX N20 Mode 5260MHz
Vertical
1300 dBWN/m
120
110 E?C
100 1
a0
80
70
(3]
50
40
30.0
5210.000 5220.00 5220.00 524000 5250.00 S260.00 S270.00 S200.00 5290.00 S51N0.00 MHz
Reading Correct Measure- )
Mo. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuV dB dBuim dBu'im dB Detector Comment
1 X 5266.400 EBG3 3817 96.80 6830 2850 AVG  NoLimit
2%  B267.500 6924 3817 107.41 6630 23911 peak Mo Limit
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Orthogonal Axis :

X

Test Mode :

UNII-2A/ TX N20 Mode 5260MHz

1nnn diuy/m

Vertical

a0
20
ro [TLA I AT L1 [ |
60
50 & 3
H
1
] %
L]
g %
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 10518.03 3584 1.30 4014  B8B30 -2B16 AVG
2 * 1052127 4815 1.30 4945 6830 -1885 peak
3 1577973 44564 1.90 46.54 7400 -2746 peak
4 15781.54 2943 1.89 3132 5400 -2268 AVG
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Orthogonal Axis :

X

Test Mode :

UNII-2A/ TX N20 Mode 5260MHz

1200 dBuv/m

Horizontal

1o

b

400

S2100000 522000 5230.00 S240.00 5250.00 S260L00

5270.00 S280.00 5290.00 SH0.00 MH=

Mo, ME. Freq.

Reading Correct Measure-

Level Factor  ment Limit ~ Margin

MHz dBul dB dBulim dBu\im dB Detector Comment
1 X 5266400 A7T23 3857 46.80 6830 2850 AVG  MoLimit
2 * B267.500 67.84 357 10741 6830 39N peak Mo Limit
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX N20 Mode 5260MHz

1nnn diuy/m

Horizontal

20

m

0o

ek

b A
o e WL

1000000 4500, 00

HE00. 00 1270000 1GE00.00  20500.00 2440000 2830000  3ZE200.00

ADDO0LD0 MH =

Mo, ME. Freq.

Reading Correct Measure- )
Level  Factor ment  Limit  Margin

MHz dBu\ dB dBu'im dBu\/m dB Detector  Comment
1 1051864 4545 1.30 46.75 6830 -2155 peak
2 10521 .DZ 33.80 1.30 3510 68.30 -3320 AVG
3 1 5???.95 40.92 1.9 42.83 7400 -3117 peak
4 * 1 ETBG.{JE 31.91 1.90 33.81 5400 -2019 AVG
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX N20 Mode 5300MHz
Vertical
1300 dBuW/m
120
110 ;{
2
100
an
£0
70
&0
50
40
0.0
5250000 526000  S270.00 520000 529000 530000 532000 5330000 535000 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuV dB dBuVim dBu'im dB Detector  Comment
1 * 5292.000 6979  38.21 108.00 6630 3970 peak Molimit
2 X 5306.000 6190 3822 10012 6830 3182 AVG MNolimit
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Orthogonal Axis : |X

Test Mode :

UNII-2A/ TX N20 Mode 5300MHz

1nnn diuy/m

Vertical

a0
20
ro [TLA I AT L1 [ |
60
o o .
Ky
- 2
X 3
%
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 10601.08 50.80 1.46 5226 7400 -2174 peak
2 * 10803.23 37.50 1.46 3896 5400 1504 AVG
3 15900.94 .82 1.69 333 5400 -2069 AVG
4 15901.76 4528 1.69 46.97 7400 -2703 peak
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX N20 Mode 5300MHz
Horizontal
130.0  dEuY/m
120
110 2
100 1
an
20
70
(11}
S0
40
20,0
5250.000 526000 5270.00 5200.00 5290.00 5300.00 5310.00 532000 53230.00 525000 MHz
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuvfm dBu'im dB Detector  Comment
1 X 5294200 hkay2 3822 97.94 68.30 2964 AVG  MNolimit
2 * 5294800 017 3822 108.39 6830 4009 peak Nolimit
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX N20 Mode 5300MHz

1nnn diuy/m

Horizontal

20

m

0o

b

o

1000000 4500, 00

HE00. 00 1270000 1GE00.00  20500.00 2440000 2830000  3ZE200.00

ADDO0LD0 MH =

Mo, ME. Freq.

Reading Correct Measure- )
Level  Factor ment  Limit  Margin

MHz dBuV dB dBuVim  dBuVim dB Detector  Comment
1 * 1060131 34.00 1.46 3546 5400 1854 AVG
2 1{161]2.55 4575 1.46 4721 7400 -2679 peak
3 1 EBQT.{J? 4398 1.71 4569 T400 -2831 peak
4 1 EBQB.?E 30.20 1.69 3189 5400 -2211 AVG
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX N20 Mode 5320MHz
Vertical
1300 dEWW/m
120
110 L
2
100
an
£0
70 |
&0
3
A
50 it
40
300
5270000 52000 52491000 530000 531000 532000 S330.00 5340.00 5350.00 537000 MHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuV dB dBuvim dBu\fm dB Detector  Comment
1* 5318.200 7065  38.24 108.89 6830 4059 peak MNoLlmit
2 X 5326.100 6213  38.26 100.39 68.30 3209 AVG  MNolmit
5350.000 1439  38.29 5268 6830 -15.62 peak
5350.000 6.65  38.29 4494 5400 -9.06 AVG
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Orthogonal Axis : |X
Test Mode : UNII-2A/ TX N20 Mode 5320MHz

Vertical

1nnn diuy/m

W

e

20

m

0o
1000000 4500, 00 HE00. 00 1270000 1GE00.00  20500.00 2440000 2830000  3ZE200.00 ADDO0LD0 MH =

Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin

MHz dBuV dB dBuVim  dBuVim dB Detector  Comment
1 * 1063958 3360 153 3513 5400 1887 AVG
1{1642.12 44 65 153 4618 7400 -27.82 peak
1 5956.93 4125 1.60 4285 T400 -3115 peak
1 5953.2% 30.46 1.60 3206 5400 -21894 AVG

| | R
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Orthogonal Axis :

X

90

70

Test Mode : UNII-2A/ TX N20 Mode 5320MHz
Horizontal
1300 dBW/m
120
o 3
100 2

50

40

20.0

)

5270.000 5280.00

52490.00 5300.00 53000 5320.00 5330.00

534000 5350.00

537000 MH=z

Reading Correct Measure-

No. Mk. Freq.  Level Factor  ment Limit  Margin
MHz dBuY dB dBuVim dBuvim dB Detector  Comment
1* 5312.800 6950 3824 107.74 6830 3944 peak Molimi
2 X 5316.200 59.01 38.24 a7.25 68.30 2895 AVG Mo Limit
5350.000 1720 38.29 5549 68.30 -12.81 peak
5350.000 9.01 38.29 47.30 5400 -670 AVG
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX N20 Mode 5320MHz
Horizontal
1000 dBu¥im
1]
20
zo [EAUETI T L] L1 M
G0
0 1
1
" =
n
20
n
oo
1000000 490000  @B00.00 1270000 1GGO0.O0 2050000 2440000 2830000  32200.00 A0000.00 MH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuvim dBu\im dB Detector Comment
1 * 1063758 33582 152 35.04 R400 -1BOE AVG
2 10638.12 4597 1562 47.49 7400 -2651 peak
3 15957.04 4539 1.60 46.99 7400 -27.01 peak
4 15963.09 31.03 1.59 32.62 400 -21.38 AVG
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX N40 Mode 5270MHz

Vertical

12000 dBu¥/m

120

110

et

100
a0

il

70 |

60

50

40

30.0

5130.000 5150.00 517000 5190.00 5210.00 523000 5250.00 5270.00 5290.00

533000 MH=z

Reading Correct Measure- )
No. Mk.  Freq.  Level Factor ment Limit ~ Margin

MHz dBuv dB dBuvim dBuv/m dB Detector Comment

1 * 5219.200 70.27 3811 108.38 68.30 40.08 peak NoLimit

2 X 5247.000 60.62 38.15 9877 6830 3047 AVG Nolimit

Report No.: BTL-FCCP-3-1712C246
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX N40 Mode 5270MHz

1nnn diuy/m

Vertical

20

m

0o

1000000 4500, 00

HE00. 00 1270000 1GE00.00  20500.00 2440000 2830000  3ZE200.00

ADDO0LD0 MH =

Reading Correct Measure-

No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuvim dBu\im dB Detector Comment
1 * 1053512 4772 134 4906 6830 -1924 peak
> 1084177 3710 136 3846 BB30 -2084 AVG
3 1580909 3052 185 3237 5400 -2163 AVG
4 1581 2.4i 44 01 184 4585 7400 -2815 peak
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX N40 Mode 5270MHz
Horizontal
130.0  dEUW/m
120
10
&
100 1
90
20
70 |
&
50
40
30.0
5170.000 5190.00 5210.00 5230.00 5250.00 5270.00 5200.00 510.00 5330.00 5370.00 MH=z
Reading Correct Measure- )
MNo. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim dBuvim dB Detector  Comment
1 X 5286200 ET.07  38.20 9527 68.30 2697 AVG Nolimi
2% E267.800 6684 33.20 105.04 68.30 3674 peak Nolimi

Report No.: BTL-FCCP-3-1712C246
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Orthogonal Axis : |X

Test Mode :

UNII-2A/ TX N40 Mode 5270MHz

1nnn diuy/m

Horizontal

a0
20
ro [TLA I AT L1 [ |
60
50
X ;
]
2 E]
% %
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 1053812 4490 134 4624  B8B30 -2206 peak
2 10543.04 3214 1.36 3350 6830 -3480 AVG
3 * 15809.13 31.60 1.85 3345 5400 -2055 AVG
4 15811.56 4232 1.85 4417 7400 -2983 peak
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX N40 Mode 5310MHz
Vertical
1200  dBu¥/m
120
110 2
1
100
a0
80
70
60 3
&
50
40
30.0
5210.000 5230.00  5250.00  S270.00  §290.00 S§310.00 §330.00 535000  5370.00 5410.00 MHz
Reading Correct Measure- )

No. Mk. Freq. Level Factor  ment Limit ~ Margin

MHz dBuv dB dBuvim dBuVim dB Detector Comment
1 X 5308.600 61.44 38.24 99.68 68.30 31.38 AV  Nolimit
2 * 5309.000 70.01 3824 10825 6830 3995 peak Nolimit
3 5350.000 20.00 38.29 5829 68.30 -10.01 peak
4 5350.000 11.02 3829 49 31 5400 469 AVG
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Orthogonal Axis : |X
Test Mode : UNII-2A/ TX N40 Mode 5310MHz

Vertical

1nnn diuy/m

o MW

20

m

0o
1000000 4500, 00 HE00. 00 1270000 1GE00.00  20500.00 2440000 2830000  3ZE200.00 ADDO0LD0 MH =

Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin

MHz dBuV dB dBuVim  dBuVim dB Detector  Comment
1 * 1061908 3731 145 3880 5400 1520 AVG
2 1061 9.53 4975 1.45 5124 7400 -2276 peak
3 15931 .{13 4114 1.64 4273 T400 -31.22 peak
4 1 5932.5% 31.48 1.64 3312 5400 -2088 AVG
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX N40 Mode 5310MHz
Horizontal
130.0  dEUW/m
120
110
2
2
100 1
[0
£0
70 l
&0
#
50 4
40
300
5210000 5230.00 525000 5270.00 529000 5310.00 5330.00 5250.00 53r0.00 5410.00 MHz
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor ment Limit ~ Margin
MHz dBuY dB dBu'im dBu\im dB Detector  Comment
1 X 5298400 h694 38.22 95.16 6830 2686 AVG Nolimit
2% 5322600 6640 23825 10465 68.30 2635 peak Mo Limit
R350.000 1820 38329 5649 6830 -11.81 peak
4 5350.000 936 38.29 47.65 5400 -635 AVG
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Orthogonal Axis : |X
Test Mode : UNII-2A/ TX N40 Mode 5310MHz

Horizontal

1nnn diuy/m

T

Mo

20

m

0o
1000000 4500, 00 HE00. 00 1270000 1GE00.00  20500.00 2440000 2830000  3ZE200.00 ADDO0LD0 MH =

Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin

MHz dBu\ dB dBu'im dBu\/m dB Detector  Comment
1 * 1061845 33.00 149 34.49 5400 -1951 AVG
1061 9.{]3 4588 1.49 47.37 7400 -2663 peak
15931 .2r1‘ 30.85 1.64 32.49 5400 -2151 AVG

| | R

15932.55 41.93 1.64 4357 T4.00 -3043 peak
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX AC20 Mode 5180MHz
Vertical
1300 dBEW/m
120
110 3
r'l
100
a0
£0
700
1
b3
&0
2
50
40
30.0
S130.000 5140.00 515000  5160.00  S170.00 5180.00 519000 520000  5210.00 523000 MHz
Reading Correct Measure- )
Mo. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuV dB dBuVim dBu’/m dB Detector  Comment
1 5150.000 2521 38.01 63.22 74.00 -10.78 peak
2 5150.000 14 61 38.01 52 62 R400 -138 AVG
3 * &171.600 7027 3804 108.31 6830 4001 peak Mo Limit
4 X 5188.500 6252 38.06 100.56 68.30 32268 AVG  MNolimit
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX AC20 Mode 5180MHz

1nnn diuy/m

Vertical

a0
20
ro [TLA I AT L1 [ |
60
e R —- -
3
a0 ®
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 10361 .65 3556 1.04 3660 6830 -3170 AVG
2 10362.04 4721 1.04 4825 6830 -2005 peak
3 * 1553841 39.20 2: 41.51 5400 -1249 AVG
4 1553966 4997 2: 5228 7400 -2172 peak
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX AC20 Mode 5180MHz
Horizontal
1300 dBMN/m
120
110 3
4
100
a0
£0
70
(1} gc
=
50
40
20,0
S130.000 5140.00 515000 5160.00 S170.00 5180.00 5150.00 5200.00 5210.00 5230.00 MHz
Reading Correct Measure- )
Mo Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBu'im dBu\Vim dB Detector  Comment
1 5150.000 2242 33.0 60.43 7400 -1357 peak
2 5150.000 1132 38.01 4933 5400 467 AVG
3* 5174600 71.03 33.04 109.07 6830 4077 peak MNolimit
4 X 5187.700 6123 338.06 9929 6830 3099 AVG  MNoLimit
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX AC20 Mode 5180MHz

1nnn diuy/m

Horizontal

a0
20
ro [TLA I AT L1 [ |
60
I e — 3 - _
50 2
®
1
10 1 H
b
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 10358 64 3288 1.04 3382 6830 -3438 AVG
2 10361.31 44 88 1.04 4592 6830 -2238 peak
3 15541.52 51.47 230 5377 7400 -2023 peak
4 * 1554475 3525 229 3754 5400 -1646 AVG
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Orthogonal Axis:

X

Test Mode:

UNII-1/ TX AC20 Mode 5200MHz

1300 dBuW/m

Vertical

120

LAl

100

90

70

50

40

300

5150.000 5160000

5170.00 S5T100.00 519000 5200.00

521000 5220.00 523000 525000 MH=z

No. Mk.  Freq.

Reading Correct Measure-

Level Factor  ment Limit ~ Margin

MHz dBu\ db dBuim dBuim dB Detector  Comment
1 X 5191.700 61.97  38.07  100.04 6630 3174 AVG Nolimit
2 * 5192.000 7087 38.07 108.94 68.30 4064 peak MNoLlimit
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX AC20 Mode 5200MHz

1nnn diuy/m

Vertical

60
— _—— . — —
50 X X
2
] ®
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 10398.07 4921 1.10 50.31 6830 -17.99 peak
2 1039928 38.20 1.1 3931 6830 -28199 AVG
3 * 1860170  47.72 221 4993 5400 407 AVG
4 15604.04 60.72 219 62.91 7400 -11.09 peak
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX AC20 Mode 5200MHz
Horizontal

130.0  dEWN/m

120

110 E

1

100

an

20

70

&0

i

40

200

5150.000 5160.00 5170.00 5100.00 5190.00 5200.00 5210.00 522000 5230.00 5250.00 MHz

Reading Correct Measure- )
Mo. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuim dBuVm dB Detector  Comment

1 X 5192200 6220 3807 10027 6830 3197 AVG Mo limit
2 * 5194.100 7198 38.08 110.06 6830 4176 peak MNolimit
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX AC20 Mode 5200MHz

1nnn diuy/m

Horizontal

a0
20
ro [TLA I AT L1 [ |
it #
50 1 i
% H
] 2
b
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 1040168 4582 1.1 4693 6830 -2137 peak
2 10403.41 3468 1.1 3579 6830 -3251 AVG
3 15600.08 55.65 221 57.86 7400 -16.14 peak
4 * 1560217 4251 220 4471 5400 -9.29 AVG
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX AC20 Mode 5240MHz
Vertical

1300  dEUN/m

120

110 b8

2

100

a0

£0

70

(1}

50

40

20,0

5190.000 520000 5210.00 5220.00 5230.00 524000 5250.00 5260.00 5270.00 529000 MHz

Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBu\im dBuim dB Detector  Comment

1 * 5248200 7099 3815 109.14 6630 4084 peak Mo Limit
2 X 5248200 63.09 3815 101.24 6630 3294 AVG  HNolmit
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX AC20 Mode 5240MHz

1nnn diuy/m

Vertical

a0
20
ro [TLA I AT L1 [ |
6o %
— —— . — — —
50 4
3 %
] S
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 1047591 51.71 123 5294 6830 -1536 peak
2 10477 .33 37.86 1.24 3910 6830 -2920 AVG
3 15721.21 56.66 1.99 58.65 7400 -1535 peak
4 * 1572309 4201 1.99 4400 5400 1000 AVG
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX AC20 Mode 5240MHz
Horizontal

1300 dBuWN/m

120

110 X

2

100

90

80

70

(3]

50

40

30.0

5190.000 5200.00 5210.00 S220.00 522000 S5240.00 5250.00 526000 5270.00 5290.00 MHz
Reading Correct Measure- )
Mo. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuim dBu\im dB Detector Comment

1 * 5233.700 71.08 3813 109.21 6830 409 peak  NoLimit
2 X 5248.000 6207 3815 100.22 6830 3192 AVG  NoLmit
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX AC20 Mode 5240MHz

1nnn diuy/m

Horizontal

a0
20
ro [TLA I AT L1 [
0 4
- X 3
%
o 2
=
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 1047845 4644 124 4768 6830 -2062 peak
2 10480.08 3417 1.25 3542 6830 -3288 AVG
3 * 1571851 41.91 2m 4392 5400 -1008 AVG
4 15718.68 57.72 2M 5973 7400 1427 peak
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX AC40 Mode 5190MHz
Vertical
1300 dBuN/m
120
110 §
100 g
an
80
70
60
50
40
20,0
S090.000 5110.00 513000 5150.00 S170.00 5190.00 5210.00 5230.00 5250.00 52930.00 MHz
Reading Correct Measure- )
Mo. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBu'im dBu\fm dB Detector Comment
1 5140.200 2808 3799 66.07 7400 -7T93 peak
2 5140.200 1453 3799 5252 5400 -148 AVG
3 5150.000 23.81 38.01 61.82 7400 -12.18 peak
4 5150.000 1237 38.01 50.38 5400 -382 AVG
5 * K180.200 6969 3805 107.74 6830 3944 peak Molimit
6 X 5200600 6066 33.08 98.76 66830 3046 AVG  MNoLimit
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX AC40 Mode 5190MHz

1nnn diuy/m

Vertical

a0
20
ro [TLA I AT L1 [ |
60
50 1 '
o 2
b 3
- %
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 * 1037957 4637 1.06 4743 6830 -2087 peak
2 10381.69 341 1.07 3518 6830 -3312 AVG
3 15567 .42 30.06 226 3232 5400 -2168 AVG
4 1556897 4321 226 4547 7400 -2853 peak
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX AC40 Mode 5190MHz
Horizontal
1300 dBEW/m
120
110
3
=
100 4
a0
0
70
&0 1
®
50 2
40
200
S090.000 511000 512000 515000 517000  5190.00 521000 523000 525000 529000 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuV dB dBu\im dBu'im dB Detector  Comment
1 5150.000 1943 38.01 07.44 74.00 -16.56 peak
2 5150.000 973 38 4774 R400 626 AVG
3 * KRI187.800 6654 3806 104 60 6830 3630 peak MNoLlimit
4 X 5188.000 5749  38.06 9555 68.30 2725 AVG  MNoLimit
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX AC40 Mode 5190MHz

1nnn diuy/m

Horizontal

60
50
X i
]
1 4
H
- %
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 1038118 3215 1.07 3322 B8B30 -3508 AVG
2 10383.04 4554 1.07 46.61 6830 -21.69 peak
3 1556853  42.81 226 4507 7400 -2893 peak
4 * 15569.11 30.21 226 3247 5400 -2153 AVG
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Orthogonal Axis:

X

90

Fi

Test Mode: UNII-1/ TX AC40 Mode 5230MHz
Vertical
1300 BV /m
120
10 %
100

40

20,0

W M

S130.000 5150000 170,00 5190.00 S5210.00 530,00 S250.00 S2/0.00 5290.00 933000 MHz
Reading Correct Measure-
Mo. Mk.  Freqg. Level Factor ment Limit  Margin
MHz dBuv dB dBu\im dButim dB Detector  Comment
1 5147.600 2446 33.01 6247 7400 -1153 peak
2 5147 600 1456  38.01 5257 5400 -143 AVG
3 5150.000 2445 38.01 62 .46 7400 -1154 peak
4 5150.000 1093 33.01 48.94 5400 -5.06 AVG
5 X 5214.800 B1.73 3810 9983 6830 3153 AVG  Nolimit
6 * 5227800 7104 3812 10916 6830 4088 peak Mo Limit
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX AC40 Mode 5230MHz

1nnn diuy/m

Vertical

a0
20
ro [TLA I AT L1 [ |
60 |
F
50 %
4
w 2 %
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 1045832  48.00 1.20 4920 6830 -1910 peak
2 10461.43 37.44 1.20 364 6830 -2966 AVG
3 15688 25 55.39 2.06 5745 7400 -1655 peak
4 * 1589207  40.04 204 4208 5400 1192 AVG
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX AC40 Mode 5230MHz
Horizontal
1300 dBEW/m
120
110 3
100 2
a0
0
70 |
&0
50
40
200
S130.000 515000  S170.00 519000  S270.00  5230.00 525000 527000 529000 533000 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuV dB dBu\im dBu'im dB Detector  Comment
1* 52423800 69.79  38.14 107.93 68.30 3963 peak MoLlimit
2 X 5245400 6022 3815 98 .37 6830 3007 AVG MNolimit
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX AC40 Mode 5230MHz

1nnn diuy/m

Horizontal

a0
20
ro [TLA I AT L1 [ |
60
I R 4 — _
® :
3
o 2 ®
b
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 1045917 4595 1.20 4715 6830 -2115 peak
2 10462 .41 33.95 1.21 3516 6830 -3314 AVG
3 * 15691.06 36.70 205 3875 5400 -1525 AVG
4 15691.14 5220 205 5425 7400 -1975 peak
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX AC80 Mode 5210MHz
Vertical
130.0  dEuN/m
120
110 5
%
100 6
a0
0
70 1 l I
®
&0 3
2 X
50 ¥
40
300
5010.000 5050.00 S090.00 5130.00 517000 5210.00 5250.00 529000 533000 541000 MHz
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor ment Limit ~ Margin
MHz dBuY dB dBuvim dBu\im dB Detector  Comment
1 5142.400 2790  28.00 65.90 7400 -8.10  peak
2 5142.400 15.04  38.00 53.04 H400 -096 AVG
3 5150.000 2034 38.01 58.35 74.00 -1565 peak
4 5150.000 1Mer  238.01 4968 H400 432 AVG
5* 5181.200 6911 38.05  107.1¢6 6830 3886 peak MNolimit
6 X 5242000 KB90 3814 97.04 6830 2874 AVG  MNoLimit
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX AC80 Mode 5210MHz

1nnn diuy/m

Vertical

a0
20
ro [TLA I AT L1 [ |
60
s | __“1_ o - .
X
el 2 X
b 4
b
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 1041713 4555 113 4668 6830 -2162 peak
2 10424 58 36.16 1.14 3730 6830 -31.00 AVG
3 15629.08 4112 218 4328 7400 -3072 peak
4 * 15831.90 3215 218 343 5400 -19.69 AVG
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX AC80 Mode 5210MHz

Horizontal

13000 dBwW/m

120
110
]
X
100
A
a0
1]
70 J |
[H1] J{
50 2
40
20.0
S0T0.000 505000 SOS0.00  S130.00 S170.00 S210.00 S250.00 S290.00 533000 SH10.00 MHz

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin

MHz dBuV dB dBu\im dBu'im dB Detector  Comment
1 5150.000 17.01 38.01 55.02 74.00 -1898 peak
2 5150.000 961 38.01 47 B2 54.00 638 AVG

3 * 5244400 6462 3815 10277 6830 3447 peak MNolimit
4 X 5246400 5344  38.15 9159 6830 2329 AVG Nolimit
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX AC80 Mode 5210MHz

1nnn diuy/m

Horizontal

a0
20
ro [TLA I AT L1 [ |
60
50 I o - - B
" 4
- %
2
x %
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 10417.07 4685 113 4798 6830 -2032 peak
2 10422.05 3388 1.14 35.02 6830 -3328 AVG
3 * 1563146 31.82 218 3398 5400 -2002 AVG
4 1563217 4081 218 4297 7400 -3103 peak
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX AC20 Mode 5260MHz
Vertical
130.0  dEW/m
120
110
100
a0
£0
700
6
50
40
30.0
5210000 522000 523000 524000 525000  5260.00 527000 528000  5290.00 5000 MHz
Reading Correct Measure- )
Mo. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuV dB dBuvim dBu\fm dB Detector  Comment
1 * 5267.900 7075 38417 10892 68.30 4062 peak MNolimit
2 X 5268200 6229 3817 10046 6830 3216 AVGE  Nolmit
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Orthogonal Axis : |X

Test Mode :

UNII-2A/ TX AC20 Mode 5260MHz

1nnn diuy/m

Vertical

a0
20
ro [TLA I AT L1 [ |
6o %
— ——— . — — —
50
]
%
]
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 10518 54 51.64 1.30 5294 6830 -1536 peak
2 10521.99 37.80 1.30 3910 6830 -2920 AVG
3 15779.41 56.74 1.9 58.65 7400 -1535 peak
4 * 1578193 4211 1.89 4400 5400 1000 AVG
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX AC20 Mode 5260MHz
Horizontal
1300 dEW/m
120
110 3
X
100 1
a0
20
70
&0
5i
41
20.0
5210000 522000 523000 524000 525000 526000 527000  S200.00  5290.00 SN0.00 MHz
Reading Correct Measure- )

Mo. Mk.  Freq. Level Factor ment Limit ~ Margin

MHz dBuv dB dBulim dBu/m dB Detector  Comment
1 X 5256400 EB36  3B.16 96 52 6830 2822 AVG Nolimit
2 * E258.500 67.33 3817 10550 6830 3720 peak Nolimi

Report No.: BTL-FCCP-3-1712C246
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX AC20 Mode 5260MHz

Horizontal

1nnn diuy/m

20

m

0o

1000000 4500, 00 HE00. 00 1270000 1GE00.00  20500.00 2440000 2830000  3ZE200.00

ADDO0LD0 MH =

Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin

MHz dBu\ dB dBu'im dBu\/m dB Detector  Comment
1 1052205 4516 1.30 465.486 68.30 -2184 peak
2 1{]523.1E 3355 1.32 3487 68.30 -3343 AVG
3 1 5??3.3? 4491 1.9 46.82 7400 -2718 peak
4 * 1 ETBG.DE 31.31 1.90 3321 5400 -2079 AVG
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX AC20 Mode 5300MHz
Vertical

130.0  dEWN/m

120

10 3

2

100

90

20

70

60

50

40

300

5250.000 526000 5270.00 5200.00 5290.00 5300.00 530.00 5320.00 533000 5350.00 MHz

Reading Correct Measure- )
MNo. Mk.  Freq.  Level Factor ment Limit ~ Margin
MHz dBuV dB dBuvfm dBu/m dbB Detector  Comment

1 * R295700 7060 3822 10882 6830 4052 peak Molimit
2 X 5296.200 61.34 38.22 99 56 6830 3126 AVG HNolimit
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Orthogonal Axis : |X

Test Mode :

UNII-2A/ TX AC20 Mode 5300MHz

1nnn diuy/m

Vertical

a0
20
ro [TLA I AT L1 [ |
60
s | " 5_ - - .
&
o 1
® 4
a0 b
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 * 10601.23 3364 1.46 3510 5400 -1890 AVG
2 1060599 4692 1.46 4838 7400 -2562 peak
3 15898.01 4235 1.70 4405 7400 -2995 peak
4 15903 .68 30.25 1.69 31.94 5400 -22068 AVG
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX AC20 Mode 5300MHz
Horizontal
130.0 dBUN/m
120
110 ;Ic
100 2
11
20
70
&0
50
40
20,0
5250000 526000 527000 520000 529000 530000 SH000 532000  5330.00 535000 MH=z
Reading Cormrect Measure- )
Mo. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBu\im dBu\fm dB Detector Comment
1 * 5292200 6923 3821 107 .44 6830 3914 peak Nolimit
2 X 5295100 5946  38.22 97 68 6830 2938 AVG NoLimit
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX AC20 Mode 5300MHz
Horizontal
1000 dBu/m
L1
20
1 11100 T L1 [ |
60
50
X 4
w 2
x %
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 1059907 4557 1.46 4703 6830 -2127 peak
2 * 108601.15 33.36 1.46 3482 5400 -1918 AVG
3 15901.93 3115 1.69 3284 5400 -2116 AVG
4 1590268 4336 1.69 4505 7400 -2895 peak
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX AC20 Mode 5320MHz
Vertical
1300 dEWW/m
120
110 :-I':
2
100
a0
20
70 |
60
3
X
50 i
40
300
5270000 520000  5290.00 520000 531000  5320.00 533000 5000 535000 5370.00 MHz
Reading Correct Measure- )
No. Mk.  Freg.  Level Factor ment Limit ~ Margin
MHz dBuV dB dBul/m dBu\/m dB Detector  Comment
1 * HR323.800 715653 3825 10978 6830 4148 peak MNolimit
2 X 5323900 6217 3825 10042 6830 3212 AVG MNolimit
R3R0.000 1643 3829 5472 6830 -1358 peak
R3R0.000 600 3829 44 29 K400 97N AVG
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Orthogonal Axis : |X
Test Mode : UNII-2A/ TX AC20 Mode 5320MHz

Vertical

1nnn diuy/m

B
K

e

20

m

0o
1000000 4500, 00 HE00. 00 1270000 1GE00.00  20500.00 2440000 2830000  3ZE200.00 ADDO0LD0 MH =

Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin

MHz dBu\ dB dBu'im dBu\/m dB Detector  Comment
1 1064225 4774 153 4927 7400 -2473 peak
2 1{]643.15 36.58 153 3811 5400 -1589% AVG
3 1 5953.?; 41.23 1.60 42.83 7400 -3117 peak
4 1 EQEQ.EE 30.54 1.60 3214 5400 -2186 AVG
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Orthogonal Axis :

X

70

S0

40

30

Test Mode : UNII-2A/ TX AC20 Mode 5320MHz
Horizontal
1300 dBV/m
120
n 2
100 1

1]

b LS

5270.000 528000 52490.00 5300.00 5310.00 5320, 00 533000 5340.00 550,00 537000 MHz
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment  Limit  Margin
MHz dBu dB dBu/m dBu'/im dB Detector  Comment
1 X 5316.500 5667 28.24 96.91 68.30 2861 AVG Nolimit
2 * 5317.300 69.88 38.24 108.12 6830 3982 peak Nolimit
5350.000 1577 38.29 54.06 68.30 -1424 peak
4 5250.000 §.89 38.29 A7 18 5400 -682 AVG
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Orthogonal Axis : |X

Test Mode :

UNII-2A/ TX AC20 Mode 5320MHz

1nnn diuy/m

Horizontal

a0
20
ro [TLA I AT L1 [
60
50
%

%
4 1

1

% =
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment

1 * 1063929 3327 153 3480 5400 -1920 AVG
2 1064113 4482 1.53 46.35 7400 -2765 peak
3 1595811 41.84 1.60 4344 7400 -3056 peak
4 15959 .96 3N 1.59 3270 5400 -21.30 AVG
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX AC40 Mode 5270MHz
Vertical
130.0  dBuN/m
120
10 x
100 z
a0
0
70 |
&0
50
40
200
5170.000 519000 5210.00 5230.00 5250.00 527000 5200.00 5310.00 5330.00 5237000 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuV/ dB dBu'/m dBu'im dB Detector  Comment
1* 5263.000 7065 3817 108.86 6630 4056 peak Mo Limit
2 X 5283400 6043 3320 98 63 6830 3033 AVG  Nolimit
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Orthogonal Axis :

X

Test Mode :

UNII-2A/ TX AC40 Mode 5270MHz

1nnn diuy/m

Vertical

a0
20
ro [TLA I AT L1 [ |
60
- % s
®
an 1
® 3
®
k]
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 10538 65 36.35 134 3769 6830 -3081 AVG
2 * 1054218 461 1.36 4757 6830 -2073 peak
3 1581093 3077 1.85 3262 5400 -21.38 AVG
4 15812.08 4315 1.84 4499 7400 -2901 peak
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX AC40 Mode 5270MHz
Horizontal
1300 dEBuM/m
120
110 3
4
100 I
a0
£0
70 |
60
S0
40
20.0
S170.000 5190.00 5210.00 5230.00 525000 5270.00 5200.00 520,00 5d30.00 527000 MH=z
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuY dB dBu'fm dBu’im dB Detector  Comment
1 X 5285.000 5676 38.20 94 .96 68.30 2666 AVG Nolimit
2" b285200 67.07 38.20 10527 68.30 3697 peak MNolimit
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX AC40 Mode 5270MHz

1nnn diuy/m

Horizontal

20

m

0o

o L

1000000 4500, 00

HE00. 00 1270000 1GE00.00  20500.00 2440000 2830000  3ZE200.00

ADDO0LD0 MH =

Mo, ME. Freq.

Reading Correct Measure- )
Level  Factor ment  Limit  Margin

MHz dBuV dB dBuVim  dBuVim dB Detector  Comment
1 1053903 3278 1.34 3412 BB30 -3418 AVG
2 10541 .{Jr1‘ 4475 1.35 4610 6830 -2220 peak
3 1 531]?.15 4194 1.86 4380 7400 -30.20 peak
4 * 15312.{JE ner 1.84 3351 5400 -2049 AVG
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Orthogonal Axis :

X

=11

in

Test Mode : UNII-2A/ TX AC40 Mode 5310MHz
Vertical
1300 dBN/m
120
X
100

0 %
50 N
40
20,0
5210000 5220000 S:290.00 9240.00 529000 510,00 9330.00 S350.00 SAr0.00 5410.00 MH=
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment  Limit  Margin
MHz dBuv dB dBulim dBuvim dB Detector  Comment

1 * 5309.000 6932 38.24 107.56 68.30 3926 peak MNolimit
2 X 5317.000 6072 38.24 98.96 6830 3066 AVG Molimi

5350.000 2113 3829 5942 6830 -888  peak
4 5350.000 1145 3829 4974 5400 426 AVG
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Orthogonal Axis : |X

Test Mode :

UNII-2A/ TX AC40 Mode 5310MHz

1nnn diuy/m

Vertical

a0
20
ro [TLA I AT L1 [
60
s | ] o - .
X 4
%
40 2
A 1
- %
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 10617 .41 4685 149 4834 7400 -2566 peak
2 * 10621.23 3569 1.50 3719 5400 1681 AVG
3 15928.31 30.54 1.65 3229 5400 -21.71 AVG
4 1593213 4220 1.64 4384 7400 -3016 peak
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX AC40 Mode 5310MHz
Horizontal
1300 dBEuW'm
120
110 g
®
100 1
11
1]
70 l
[H1]
3
50 4
40
20.0

5210.000 5230.00

S250.00 5270.00 5290.00 510,00 5330.00

535000 5370.00

541000 MH=

Reading Correct Measure-

Mo. Mk.  Freqg. Level Factor ment Limit ~ Margin
MHz dBuv dB dBu\im dButim dB Detector  Comment
1 X 5298.400 56.54 33.22 94.76 6630 2646 AVG  MNoLimit
2 * 5300000 b7 62 3822 105.84 6830 3754 peak Mo Limit
5350.000 16.88 3829 5517 6830 -13.13 peak
4 5350.000 9.54 3329 47.83 5400 -617 AVG
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Orthogonal Axis :

X

Test Mode :

UNII-2A/ TX AC40 Mode 5310MHz

1nnn diuy/m

Horizontal

a0
20
ro [TLA I AT L1 [
60
e . -
4 1
1 X
- %
20
m
0.0
1000000 450000  8800.00 1270000 1GGO0.O0 2050000 2440000 2630000  32200.00 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBul dB dBulim dBu\im dB Detector Comment
1 1061813 3087 149 3246 5400 -2154 AVG
2 10620.02 4136 1.49 4285 7400 -3115 peak
3 1592980 45482 1.64 4746 7400 -2654 peak
4 * 1593119 33.16 1.64 3480 5400 1920 AVG
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Orthogonal Axis :

X

Test Mode :

UNII-2A/ TX AC80 Mode 5290MHz

1300 dEW/m

Vertical

120

10 1

100 2

90

80

70 l |

E]
&0 A
4

50

40

30.0

5090.000 513000 517000 521000 525000 529000 533000 537000  5410,00 549000 MHz

Reading Correct Measure- )
No. Mk.  Freg.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuvfm dBu'vim dB Detector  Comment
1 * 5268.000 6980 387 107.97 6830 3967 peak MNolimit
2 X 5316.000 K884 3824 a7.08 6830 2878 AVG  Nolimi
5350.000 2359 3829 61.88 68.30 642 peak
4 5350.000 1400 3829 5229 K400 -1 AVG
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX AC80 Mode 5290MHz

1nnn diuy/m

Vertical

60
s | " §_ o -
%
w %
4
- b4
20
m
0.0
1000000 450000 880000 1270000 1GGO0.00 2050000 2440000 2630000 2000000 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBu\ dB dBu'im dBu\/m dB Detector
1 1058186  37.00 142 3842 6830 -2988 AVG
2 * 1058253 4683 142 4825 6830 -2005 peak
3 1586814 4115 1.74 4289 7400 -3111 peak
4 15869.06  30.76 1.74 3250 5400 -2150 AVG

Report No.: BTL-FCCP-3-1712C246

Page 164 of 604



3L

(.

C}M‘*
=
W

e

Orthogonal Axis :

X

Test Mode : UNII-2A/ TX AC80 Mode 5290MHz
Horizontal
1300 dBUN/m
120
10
1
®
100
2
90
20
700 l | —
& 3
50 :
40
20.0
5090.000 5130,00  S170.00 5210000 525000  5290.00 533000 537000  5410.00 549000 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuV dB dBuvim dBuiim dB Detector Comment
1 * 5282400 6625  33.20 104 45 6830 36.15 peak Mo Limit
2 X 5284400 5314  38.20 91.34 6630 2304 AVG Nolimit
£350.000 1924 3829 5753 6830 -1077 peak
4 5350.000 1023 3829 4852 5400 5483 AVG
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Orthogonal Axis : |X
Test Mode : UNII-2A/ TX AC80 Mode 5290MHz

Horizontal

1nnn diuy/m

=11
0
o MEAET AU | L1 [ |
60
50 1
% 4
0 2
% 3
a0 X
20
o
00
1000.000 4900.00  B800.00 1270000 1GGO0.00 2050000 2440000 2630000  T2200.00 000000 MH=

Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin

MHz dBu\ dB dBu'im dBu\/m dB Detector  Comment
1 10579.21 4437 142 4579 68.30 -2251 peak
10581 .4% 3284 142 34.26 6830 -3404 AVG
15871 .53 30.44 1.74 3218 5400 -21.82 AVG

| ] R
*

153?3.?5 41.43 1.73 4316  T4.00 -3084 peak
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Non Beamforming

TX A Mode_DUTY CYCLE

Duty cycle: TX 5180MHz

Duty cycle = Ton / Trotal

Ton:2.04 msec

Trotar: 2.105 msec

Duty cycle: 96.912114%

Duty Factor = 10 log(1/Duty cycle)

Duty Factor = 0.14

FEW 1 MHz Delta 2 [T1 ]
*VEW 1 MH=z =0.01 dB
Fef 10 dBm *att 20 4B SWT 2.5 ms 2.105000 ms
10 Offget 2.} dB Marker| 1 [T1
=1 cEm
o o L L
i'ad h e SGL
I
L i 1 .
9 15
=3 | |, 1

-90

Center 5.18 GH=z 250 ps/

Date: 7.FEB.Z2018 16:49:11

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is not less than 98 %, so, the output power and power density should be cacluated

as Output Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor
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TX N20 Mode_DUTY CYCLE

Duty cycle: TX 5180MHz

Duty cycle = Ton / Trotal

Ton: 4.981 msec

Ttotar: 5.049 msec

Duty cycle: 98.6531987%

Duty Factor = 10 log(1/Duty cycle)

Duty Factor = 0.06

® FEW 1 MHz Delta 2 [T1 ]
*VBW 1 MH=z 0.14 B
S5.045000 m=

as Output Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor

Fef 10 dBm *att 20 4B SWT B.5 ms
10 Offpet 2.} dB Marker| 1 [T1
-5L§3 dBm
A Ady AN A AR M, A g Al
. I Delta I [T1 1] |3 e
s -
= LM as
1o T T
—2C
30
|- ac
50
| o
70
_—
-90
Center 5.18 GH=z 850 ps/
Date: 7.FEB.Z2018 16:50:01

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is not less than 98 %, so, the output power and power density should be cacluated
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TX N40 Mode_DUTY CYCLE

Duty cycle: TX 5190MHz

Duty cycle = Ton / Trotal

Ton: 2.398 msec

Ttotar: 2.475 msec

Duty cycle: 96.8888889%

Duty Factor = 10 log(1/Duty cycle)

Duty Factor = 0.14

® FEW 1 MHz Delta 2 [T1 ]
*VBW 1 MH=z -0.09 4B

Ref 10 dBm *Att 20 4B SWT 5.5 ms 2.475000 m=
10 Offpet 2.} dB
| |
— T A Ly
o
|2«
30
|- at
3DB
50
|- s¢
W
70
|- a¢
-390
Center 5.19 GHz 550 ps/
Date: 7.FEB.2018 16:50:52

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is not less than 98 %, so, the output power and power density should be cacluated

as Output Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor
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TX AC20 Mode_DUTY CYCLE

Duty cycle: TX 5180MHz

Duty cycle = Ton / Trotal

Ton: 1 msec

Ttota: 1 msec

Duty cycle: 100.00%

Duty Factor = 10 log(1/Duty cycle)

Duty Factor = 0.00

® FEW 1 MH=z Marker 1
*VBW 1 MHz

Date: 7.FEB.2018 16:50:19

as Output Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor

Ref 10 dBm *Att 20 4B SWT 4 m= 592000
10 Offpet 2.} dB .
IV .JMMWWW@MM A hony
AR b A
1 P
;
- ac
30
—ac
50
-0
70
80
50
Center 5.18 GHz 400 nps/

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is not less than 98 %, so, the output power and power density should be cacluated
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TX AC40 Mode_DUTY CYCLE

Duty cycle: TX 5190MHz

Duty cycle = Ton / Trotal

Ton: 2.416 msec

Trotar: 2.496 msec

Duty cycle: 96.7948718%

Duty Factor = 10 log(1/Duty cycle)
Duty Factor = 0.14

® FEW 1 MHz Delta 2 [T1 ]
*VBW 1 MH=z 0.14 B

Fef 10 dBm *Att 20 d4dB SWT 4 ms 2.45%6000 m=

10 Offpet 2.} dB

mwwwrw

10

il

20

- a

50

\

J0

—

-90

Center 5.19 GHz 400 ps/

Date: 7.FEB.Z018B 16:51:15

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is not less than 98 %, so, the output power and power density should be cacluated

as Output Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor
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TX AC80 Mode_DUTY CYCLE

Duty cycle: TX 5210MHz

Duty cycle = Ton / Trotal

Ton: 1.13 msec

Ttotar: 1.205msec

Duty cycle: 93.7759336%

Duty Factor = 10 log(1/Duty cycle)
Duty Factor = 0.28

® FEW 1 MH=z
*VBW 1 MH=z

Fef 10 dBm *Att 20 4B SWT 2.5 ms

10 Offpet 2.} dB

-90

Center 5.21 GH=z 250 ps/

Date: 7.FEB.Z018B 16:51:32

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is not less than 98 %, so, the output power and power density should be cacluated

as Output Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor
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Beamforming

TX A Mode_DUTY CYCLE

Duty cycle: TX 5180MHz

Duty cycle = Ton / Trotal

Ton:2.032 msec

Trotar: 2.096 msec

Duty cycle: 96.9465649%

Duty Factor = 10 log(1/Duty cycle)

Duty Factor = 0.13

FEW 1 MHz
“VBW 1 MH=z
Fef 20 dBm *Att 30 4B SWT 4 ms

20 Offpet 2.0 dB Marker| 1 [T1

-80

Center 5.18 GH=z 400 ps/

Date: 1.FEB.Z018B 1&:57:53

as Output Power = Measured power + Ducy factor

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is not less than 98 %, so, the output power and power density should be cacluated

Power Spectral Density = Measured density + Duty factor
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TX N20 Mode_DUTY CYCLE

Duty cycle: TX 5180MHz

Duty cycle = Ton / Trotar

Ton: 1 msec

Trota: 1 msec

Duty cycle: 100%

Duty Factor = 10 log(1/Duty cycle)
Duty Factor =0

® FEW 1 MH=z
“VEBW 1 MHz

Fef 20 dBm *Att 30 4B SWT 2.5 ms

20 Offpet 2.3 dB

Center 5.18 GHz 250 nus/

Date: 1.FEB.2018 16:59:28

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is not less than 98 %, so, the output power and power density should be cacluated

as Output Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor
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TX N40 Mode_DUTY CYCLE

Duty cycle: TX 5190MHz

Duty cycle = Ton / Trotal

Ton: 2.387 msec

Ttotar: 2.486 msec

Duty cycle: 96.0176991%

Duty Factor = 10 log(1/Duty cycle)
Duty Factor = 0.18

® FEW 1 MH=z
“VEBW 1 MHz

Fef 20 dBm *Att 30 4B SWT 5.5 ms

20 Offpet 2.3 dB
¥ ccochon e |EM

-80

Center 5.19 GHz 550 ps/

Date: 1.FEB.Z018 17:47:37

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is not less than 98 %, so, the output power and power density should be cacluated

as Output Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor
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TX AC20 Mode_DUTY CYCLE

Duty cycle: TX 5180MHz

Duty cycle = Ton / Trotar

Ton: 1 msec

Trota: 1 msec

Duty cycle: 100.00%

Duty Factor = 10 log(1/Duty cycle)
Duty Factor = 0.00

® FEW 1 MH=z
“VEBW 1 MHz

Fef 20 dBm *Att 30 4B SWT 2.5 ms

20 Offpet 2.3 dB

- Il u

Center 5.18 GHz 250 nus/

Date: 1.FEB.2018 17:47:01

as Output Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is not less than 98 %, so, the output power and power density should be cacluated
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TX AC40 Mode_DUTY CYCLE

Duty cycle: TX 5190MHz

Duty cycle = Ton / Trotal

Ton: 2.398 msec

T1ota:2.486 msec

Duty cycle:96.4601%

Duty Factor = 10 log(1/Duty cycle)
Duty Factor = 0.16

® FEW 1 MHz Delta 2 [T1 ]
“VEBW 1 MHz -0.07 dB

Fef 20 dBm *Att 30 4B SWT 5.5 ms 2.486000 m=

20 Offpet 2.3 dB

-1

BT | s I TU

-80

Center 5.19 GHz 550 ps/

Date: 1.FEB.Z018 17:48:20

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is not less than 98 %, so, the output power and power density should be cacluated

as Output Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor
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TX AC80 Mode_DUTY CYCLE

Duty cycle: TX 5210MHz

Duty cycle = Ton / Trotal

Ton: 1.135 msec

Ttota1.205msec

Duty cycle: 0.941908714%

Duty Factor = 10 log(1/Duty cycle)
Duty Factor = 0.26

® FEW 1 MHz Delta 2 [T1 ]
“VEBW 1 MHz 0.22 48
1.205000 m=
1

Fef 20 dBm *Att 30 4B SWT 2.5 ms

20 Offpet 2.3 dB

-1

=PRI N TV Y

-80

Center 5.21 GH=z 250 ps/

Date: 1.FEB.Z2018 17:00:21

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is not less than 98 %, so, the output power and power density should be cacluated

as Output Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor
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APPENDIX E - BANDWIDTH
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Non Beamforming

Test Mode: UNII-1/TX A Mode_CH36/CH40/CH48_Ant 5

Frequency 26dB Bandwidth 99% Occupied Bandwidth
Channel
(MHz) (MHz) (MHz)
CH36 5180 31.69 16.90
CH40 5200 19.91 16.60
CH48 5240 20.35 16.50
TX CH36
® *RBW 300 kHz Delta 1 [Tl ]
“VEW 1 MHz 0.12 dB
Fef 20 dBm ALt 30 dB SWT 20 ms 31.682000000 MHE=z
20 Cffget 2.2 4B OBW 16400000000 MH=
1o | el e Tl (BN E NN EN S lT:_ NEYEETN | ~ |
o {l k: N 51 164550000 Gz
& |, \ T emg [T .
. = IZ _.'-',: fIr1
| ﬁ-""‘r‘)
Center 5.18 GH=z S MH=z/ Span 50 MHz
Date: 2Z.MAR.Z2018 18:59:24
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TX CH40

“REW 300 kHz
*VBW 1 MH=z

Date: 2.MAR.2018 1%:02:15

Eef 20 dBm *Att 30 dB SWT 20 ms
20 OQffpet 2.3 dB
’w_‘m,\
Temp 1
TIETT| Ly
=118 SHz
Temp 2 {
SL33 dBEm
\1‘ 520830 afo0 GHz
W\\u e
50
60
|- 10
Fl2
H1
-80
Center 5.2 GHz S MHz/ Span S50 MH=z
Date: 2.MAR.2018 18:58:35
® *REW 300 kHz Delta 1 [T1 ]
*VBW 1 MH=z -1.35 4B
Eef 20 dBm *Att 30 dB SWT 20 ms 20.349992000 MH=z
20 Offhet 2.3 4B oo ME=
-ro DL 11,066 dinl i semmne | g (2]
R
=11 . Tamp
T|wve
10 Temp
b
D2 "I.‘?j-'x) B e iRl R o
|- z0 \
-0
WW % soE
. a? W
50
60
|- 10
Fl=2
F
80 |
Center 5.24 GHz S MHz/ Span S50 MH=z
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Test Mode: UNII-1/TX A Mode_CH36/CH40/CH48_Ant 6

Channel

Frequen
(MHz)

26dB Bandwidth
(MHz)

cy

99% Occupied Bandwidth
(MHz)

CH36

5180

25.65

16.80

CH40

5200

28.59

16.70

CH48

5240

20.89

16.50

®

Fef 20 dBm

TX CH36

*RBW 300 kHz Delta 1 [T1 ]
*VEW 1 MHEz
SWT 20 ms

2

-1

-0

0 Offget 2.3 dB CEW
l2.€@3 dBm Mark
i e NAANA | pomppr AN, 5 |
Ee 2 Gl =
Temwg 1] |[T B
£l =] LVL
=1 K| SHz
10 Temp 2 L_" OBEf]
H 17 ¥E h"xnl 7 de
"Q“ ‘

3DB

&0

70

a0

Center

Date:

5.1% GH=z

Z2.MAR._2018

S MH=z/ Span 50 MHz

18:59:03
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TX CH40

LVL

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MH=z 0.1% de
Ref 20 dBEm “ATtt 30 dB SWT 20 ms 90000000 MHZ
20 Offpet 2.3 dB
D1l 12,86 |dBm
" : v N FRSLTETI TV
L ex ol
= Tamp
VIEW|
0 =i
10 ! Temp
D2 =LY b S
J;AJ‘M‘A L
il
30
|- 40
50
60
|- 70
Fi
Fl
80 |
Center 5.2 GHz S MHz/ Span S50 MH=z
Date: 2.MAR.2018 1%5:00:20
® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MH=z 0.30 de
Ref 20 dBEm “ATtt 30 dB SWT 20 ms
20 OQffpet 2.3 dB
[0 Ll 12.2[p% dBx oA AP A | AR g
L ex e 1
= Tamp
VIEW|
0 e
10 Temp 2
pz i3 ?3;} \m S
\ GHZ
|- z0
J/ \
- MM ra_l
Jﬂu' ARG
50
60
|- 70
FI
FlL
-80
Center 5.24 GHz S MHz/ Span S50 MH=z
Date: 2.MAR.2018 1%5:02:4¢

HlmveL
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Test Mode: UNII-1/TX A Mode_CH36/CH40/CH48_Ant 7

channel Frequency 26dB Bandwidth 99% Occupied Bandwidth
(MHz) (MHz) (MHz)
CH36 5180 30.05 16.80
CH40 5200 19.45 16.50
CH48 5240 20.20 16.50
TX CH36
® L

20 OCffpet 2.3 dB

-10

-0

-0

apperapdioan, TN

CLE T

=

3DB

&0

Fl

a0

Date:

Center 5.18 GH=z

2.MAR.2018 18:58

136

5 MHZ/S

Span 50 MHz
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TX CH40

® “RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MH=z 0.34 de
Eef 20 dBm *Att 30 dB SWT 20 ms 19.45%0000000 MH=zZ
20 OQffpet 2.3 dB MH =
D1 13.347 dBEm
N A, Uart, e |EX
= 0 GHz
L ex R
F |, Tamp 1
apeiug PR
=18 ZHzZ
10 Temp 2 _
D2 -12.653 ol
Sl z08200000 GHz
- }ﬂ!ji-"d L\Mﬂ“‘%
spe
|--40
50
60
|- 10 —
11
-80
Center 5.2 GHz S MHz/ Span S50 MH=z
Date: 2.MAR.2018 15:00:49
® “RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MH=z 1
Eef 20 dBm *Att 30 dB SWT 20 ms
20 OQffpet 2.3 dB
Y D1 12.1)08 <dBm = T AT, = ‘.“fvl'f'
L ex e 1
=TT] Tearmp
0
10 Temp 2
D2 -13.85%2 YHEm
., /)’ \
|20 M oy w\\{%
spe
e )
50
60
|- 10
Tl
F
80 |
Center 5.24 GHz S MHz/ Span S50 MH=z

Date: 2.MAR.2018 1%:02:17
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Test Mode: UNII-1/TX A Mode_CH36/CH40/CH48_Ant 8

channel Frequency 26dB Bandwidth 99% Occupied Bandwidth
(MHz) (MHz) (MHz)
CH36 5180 19.90 16.60
CH40 5200 19.55 16.60
CH48 5240 19.79 16.50
TX CH36
“REW 300 kHz Delta 1 (T1 ]

M»"N/

&0

a0

Center 5.18 GH=z

Date: 2.MAR.Z018 18:58:08

Span 50 MHz
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kef 20 dBm

TX CH40

*REW 300 kHz Delta 1 [T1 ]
“VEW 1 MHz )
*ATLT 30 dB EWT Z0 m=

20 Qffpet 2.3

L1¢

D1 13.0[77 dEm

E

VIEW|

10

D2 =12.923 HBn

oA~ ) o ardde g ‘

Temp 2

ey, L_lﬂ \mu:-f”i“c 00 GHz

=40

50

60

-80

Center 5.2 GHz

Date: Z.MAR.2018

@

kef 20 dBm

S MHz/ Span S50 MH=z

19:01:18

TX CH48

*REW 300 kHz Delta 1 [T1 ]
*VBW 1 MH=z -0.32 4B
*ATLT 30 dB EWT Z0 m= 88

20 Qffpet 2.3

L1¢

D1 12.3B7

gt A, LA AR T2

E

VIEW|

10

=20

.j.il-‘iJJ‘F!. \!

Temp 2

/ \

./ e | |-

50

60

-80

Center 5.24 GHz

Date: Z.MAR.2018

S MHz/ Span S50 MH=z

19:01:49
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Test Mode: UNII-1/TX N20 Mode_CH36/CH40/CH48_Ant 5

ch | Frequency 26dB Bandwidth 99% Occupied Bandwidth
anne
(MHz) (MHz) (MHz)
CH36 5180 27.19 17.90
CH40 5200 20.89 17.80
CH48 5240 21.00 17.70
TX CH36
® *RBW 300 kHz Delta 1 [T1 ]
*VEW 1 MHEz 0.04 4B
Fef 20 dBm ALt 30 dB SWT 20 ms 27.1%0000000 MHE=z
20 Cffget 2.2 4B OBW 17200000000 MH=
" D1 12.842 dBm YT WY Ty ™ Marker| 1 lT:—. Aew
= [
" Fl kp

Center 5.18 GH=z

Date: 2.MAR.Z2018 15:31:18

5 MHZ/S

Span 50 MHz
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TX CH40

Date: 2.MAR.2018 135:41:328

TX CH48

“REW 300 kHz
*VBW 1 MH=z

® *REW 300 kHz Delta 1 [T1 ]
*VBW 1 MH=z -0.08 4B
Ref 20 dBEm “ATtt 30 dB SWT 20 ms 20.889400000 MHZ
20 offpet 2.3 dB e
- 1
- ales am
y D1 12,3F4 i AT Y AP 1 .
- ) 5 Opo0 GHz
1 PH
Temp 1 7]
=1 oo
Sl 00 GH=z
Lo i';'cmp 2 W1
02 J13.616MEm \ o e
J) sl.zoss00p00 GHz
|- z0 / \
B \““J \WJ‘
L I w M{W A
A ML T
50
60
70 -
F2
] |
-80
Center 5.2 GHz S MHz/ Span S50 MH=z

Delta

Eef 20 dBm *Att 30 dB SWT 20 ms
20 Offpet 2.3 dB
=y D1 11.48 dBm A oA | A il g
L )
T :
- Temp 1
VIEW|
v L) e i
al SHz
Temp 2
10 -

THZ

\ S[Z39%8

\

|--a0 L

50

60

80 |

Center 5.24 GHz S MHz/

Date: 2.MAR.2018 135:42:48

Span S50 MH=z

LVL

HlmveL
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Test Mode: UNII-1/TX N20 Mode_CH36/CH40/CH48_Ant 6

ch | Frequency 26dB Bandwidth 99% Occupied Bandwidth
anne
(MHz) (MHz) (MHz)
CH36 5180 32.00 18.00
CH40 5200 31.39 18.10
CH48 5240 21.25 17.70
TX CH36
*HEW 300 kHz Delta 1 [Tl ]
*VEW 1 MEz 0.47 4B
Fef 20 dBm *Att 30 dB SWT 20 ms 31.5%8000000 MEz
20 Offpet I dB -ZJ]Z'i-T. 1::_0000(__10 100 MEz
" D1 12| 625 dBm rr”"""'”'“ q W‘.¥ Markez| [l I_T_-‘ {en
Center 5.18 GH=z S MH=z/ Span 50 MHz
Date: 2Z.MAR.2018 15:30:41
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TX CH40

*“REW 300 kHz Delta
*VBW 1 MH=z

1 [T1]

Eef 20 dBm *Att 30 dB SWT 20 ms
20 Offpet 2. dB
D1 13.2(1& dBEm
" ..nMrWM‘VM‘-JM-Mn
— Temp 1
VIEW| 0
5l
Temp 2
10 ;

=40

50

60

-80

¥

Date:

@

Center 5.2 GHz

S MHz/

Span S50 MH=z

2.MAR.2018 15:28:00
*REW 300 kHz Delta 1 [T1 ]
*VBW 1 MH=z 0.3%9 4B
Raf 20 dBEm *ATLT 30 dB EWT Z0 m= 21 Q000 MHZ
20 Offket 2.3 B oo MEz

D1 12.4011 dBw

E

VIEW|

L1¢

%
,§

Tamp ]

50

60

0 e
Temp g ! o
v 2 -::_sejﬁtum ik . Ak
| 5] ZHzZ
/ \
|- 20 Mwﬂ WN
WP = NI

Date:

-80

Center 5.24 GHz

2.MAR.2018 15:423

S MHz/

124

Span S50 MH=z

HlmveL

HlmveL
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Test Mode: UNII-1/TX N20 Mode_CH36/CH40/CH48_Ant 7

ch | Frequency 26dB Bandwidth 99% Occupied Bandwidth
anne
(MHz) (MHz) (MHz)
CH36 5180 31.65 18.00
CH40 5200 28.15 17.80
CH48 5240 20.60 17.70
TX CH36
® *RBW 300 kHz Delta 1 [T1 ]
*VEW 1 MHEz 0.14 4B
Raf 20 dBm *Aatt 30 4B SWT 20 ms 31.650000000 MHz

20 OCffpet 2.3 dB
D1 TE7T dBm

OBEW 1E8L000000000 MA=

-10

/

3DB

&0

-0

Fl
a0

Center 5.18 GH=z

Date: 2.MAR.Z2018 15:30:09

5 MHZ/S

Span 50 MHz
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TX CH40

“REW 300 kHz
*VBW 1 MH=z

Delta 1 [T1 ]
0.34 de

ref 20 dBm *Att 30 dB SWT 20 ms . 149000000 M
20 Offpet 2.3 4B GO0000000 MHz
D1 12.5092| dBm 11Tl
3¢ AN AN | podbiglodigiAp, 12las apn
n nQ) GHz2
- E"
- Temp 1
VIEW
o e 1534
GHz
Temp
10 + L
oz 1 Wage/ e &l 05 dbm
00 GHz
e Ny |
-0
|--40
50
60
|- 10
F:
Fl
-80

Center 5.2 GHz

kef 20 dBm

S MHz/

Date: 2.MAR.2018 135:28:34

TX CH48

“RBEW 300 kHz
*VEW 1 MH=z
*Att 30 dBE EWT 20 ms

Span S50 MH=z

20 OQffpet 2.3 dB

D1 12,501 dBm

Y S ) PANNN o T
I
=TT Temp
VIEW| 0

10 | Temp 2
D2 -1 ;_u<.a<.a‘i|~1P_
=20

J

B MMWMHF

50

60

-80

Center 5.24 GHz

S MHz/

Date: 2.MAR.2018 13:44:02

Span S50 MH=z

LVL
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Test Mode: UNII-1/TX N20 Mode_CH36/CH40/CH48_Ant 8
Frequency 26dB Bandwidth 99% Occupied Bandwidth
Channel
(MHz) (MHz) (MHz)
CH36 5180 20.59 17.80
CH40 5200 26.69 17.80
CHA48 5240 20.75 17.70
TX CH36
® *RBW 300 kH=z Delta 1 [T1 ]
*YVBW 1 MHEz 0.1
Fef 20 dBm *ALL 30 4B SWT 20 ms
20 Offget 2. dB OEL Th £ 00
N D1 13.719 dBm T&ﬁhﬂp I " uuAAuT. e e L_ — l‘
Hlﬂ K T &m] I 2‘;
&= |, ' . -

&0

-0

a0

Center 5.18 GH=z

Date: 2Z.MAR.Z018 15:29:40

5 MHZ/S

Span 50 MHz
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TX CH40

*“REW 300 kHz Delta
*VBW 1 MH=z

1 [T1]
0.41 4B

Date: 2.MAR.2018 135:40:48

TX CH48

“RBEW 300 kHz
*VEW 1 MH=z
*Att 30 dBE EWT 20 ms

ref 20 dBm *Att 30 dB SWT 20 ms 0000
20 Offpet 2.3 dB NE G0000000 MHz
D1l 12,857 |dBm 15
» N LA A A 12lae aee
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- .
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o e 1534
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2 -1 3%303 NHEr 7
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Center 5.2 GHz S MHz/ Span S50 MH=z

L1¢

D1 13,152 dEm

o A AR, LreTyes

E

VIEW|

10

Tamp ]

]_'L'cmp 2
B

D2 -12. oriij.E
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Test Mode: UNII-1/TX N40 Mode_CH38/CH46_Ant 5

channel Frequency 26dB Bandwidth 99% Occupied Bandwidth
(MHz) (MHz) (MHz)
CH38 5190 80.79 40.00
CH46 5230 41.30 36.20
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TX CH38

*REW 1 MHz
*VEW 3 MHEz

Fef 30 dBm *Att 40 dB SWT 20 ms
30 Offget 2.7 4B - 000000000 MHE=
1 [T1
| 0 =t eles o |IES
)1 A-979 dE oy T EL1EE%000-5% GH=
% {_A W\\ Temp 1| [T1 OB
1o > TR | LvL
5 7ledopod GH=
R 2 "1 oRd]
| 14 dHm
: W ”:H-i. sz
‘:";'V -021 dp J
W ~H
20
spe
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|30
50
rz
F1
0
Center 5.1% GHz 10 MH=Z/ Span 100 MHz
Date: 2_.MAR.2018 18:01:36
® *HEW 1 MHEz Delta 1 [T1 ]
*VEBEW 3 MEz -0.5%8 4B
Ref 30 dBm *Att 40 dB SWT 20 ms 41.300000000 MA=z
30 Cffgpet 2.3 dB CEW 36L 200000000 MHA=
Marker| 1 [T1
D1 17.5L92 dBm+ it ST TN GES
% 3‘{’“& 1 wk"\t; Temp 1| [T1 OB
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s L oB#]
0 10l 92 dem
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50
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0
Center 5.23 GHz 10 MH=Z/ Span 100 MHEz
Date: 2Z.MAR.Z2018 18:08:54
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Test Mode: UNII-1/TX N40 Mode_CH38/CH46_Ant 6

channel Frequency 26dB Bandwidth 99% Occupied Bandwidth
(MHz) (MHz) (MHz)
CH38 5190 83.10 39.80
CH46 5230 41.30 36.40
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TX CH38

*REW 1 MHz
*VEW 3 MHEz

0.

28 de

L 10

Ref 30 dBm *Att 40 dB SWT 20 ms 83.100000000 MEz
30 Offset 2. dB 100 MHEE
= D1 {8.3F4 db B
100 GHE
% (,"J‘MW W—\"‘\\ S i &
10 i A= =121
100 GHE
o
1
3 16 AR
P }.‘wbﬁ\ Y056 dBm
20
-3
L _q0
50
" F2
Fl
0
Center 5.1% GHz 10 MH=Z/ Span 100 MHz
Date: Z.MAR.Z2018 18:03:17
® *REW 1 MH=z
*VEW 3 MHEz
Ref 30 dBm *Att 40 dB SWT 20 ms
30 Cffgpet 2.3 dB
Feu DI 1. 0ES Em i
pen ?J““' W/ “““*;-— 2
amp
o |, .
5L 100 SHz
Temp (=33 |
o I 11l 20 dem
it SlL248200000 GHz

B

a0

70

Center

5.23 GH=z

Date: 2.MAR.Z2018

18:08:13

10 MHz/

Span

100 MEZ
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Test Mode: UNII-1/TX N40 Mode_CH38/CH46_Ant 7

channel Frequency 26dB Bandwidth 99% Occupied Bandwidth
(MHz) (MHz) (MHz)
CH38 5190 79.99 39.40
CH46 5230 41.80 36.60
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Ref 30 dBm rALL

TX CH38

*REW 1 MHz
*VEW 3 MHEz

40 dB SWT 20 ms

30 Offgey 2. dB

L 400000000 MHE=
1 [T1

. ST T e T O sp03con N
I[17. 538 d M | rriin et sl1s3300pod GH=
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T
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W
20
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50
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Fl
0

Center 5.1% GHz

10 MHz/

Span 100 MHz
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Date: 2_.MAR.2018 18:04:06
<§§> *REW 1 MHz
*VEW 3 MHz
Ref 30 dBm *Att 40 dB SWT 20 ms
10 Offret 2.} dB
=3
L PK D1 14.603 dBm
10 : i
]
= D2 —[L1-.397 Jem
| -5
- JUl f \A
- V/—v W \u
WTRTTR TR Rl 1R
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50
B 72
FL
-70
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Date: 8.FEB.2018 08:25:17

10 MHEZ/

Span 100 MHz
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Test Mode: UNII-1/TX N40 Mode_CH38/CH46_Ant 8

channel Frequency 26dB Bandwidth 99% Occupied Bandwidth
(MHz) (MHz) (MHz)
CH38 5190 40.80 36.40
CH46 5230 40.59 36.20
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® *HEW 1 MHEz Delta 1 [T1 ]
*VEBEW 3 MEz 0.é6 dB
Ref 30 dBm *Att 40 dB SWT 20 ms 40. MEz
30 Offset 2. dB 100 MH=z
Feu DI I¥. 50 TEm i b
g*‘khﬂ+dlr*nﬁ\‘fmﬁﬁdi"ﬁtw\\‘% 5L169500000 GHz
e I I remp 1| (T1 ORI
B |, —
5 71800000 GHz
T 2 fl OBW]
o Lo 7 dBEm
o2 5. 842 j,, 52082009000 GHz
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b
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|- 3
L _q0
50
2
0 -
Center 5.1% GHz 10 MH=Z/ Span 100 MHz
Date: Z.MAR.Z018 18:05:45
® *REW 1 MH=z
*VEW 3 MHEz [=iz]
Ref 30 dBm *Att 40 dB SWT 20 ms MEz
30 Cffgpet 2.3 dB 200000000 MHEz
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o E
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[ AT Vet
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2
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0
Center 5.23 GHz 10 MH=Z/ Span 100 MHEz
Date: 2Z.MAR.2018 18:06:52
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Test Mode: UNII-2A/TX A Mode_CH52/CH60/CH64_Ant 5

Output . .
26dB o 99Lim% Occupied
Frequency ) Power Limit )
Channel Bandwidth _ Bandwidth
(MHZz) Calculation
(MHz) (MHz)
(dBm)
CH52 5260 20.00 24.00 16.60
CH60 5300 20.09 24.00 16.50
CH64 5320 19.89 23.99 16.60

Note: The maximum conducted output power over the frequency bands of operation shall not
exceed the lesser of 250 mW or 11 dBm + 10log B, where B is the 26 dB emission
bandwidth in megahertz.

® “EBW 300 kHz Delta 1 [T1 ]
*VEW 1 MHEz 5
Fef 20 dBm *Att 30 dB SWT 20 ms 1
20 Offper 2.3 dB CEW 1
10
E.EE D1 5.80/ dBm f*”%mu Gl 250
Frrew) :g’iw LY V\N\- Temp 1 [T1
Lo e
[ il
da)s
10 - =
Lft B m
5. 2E8300000 GHz
20 - e
30
3DB
B w"] \LJ"
&0
L0
Tz
1
an
Center 5.26 GHz S MH=z/ Span 50 MHEz

Date: 2Z.MAR.Z018 19:03:51
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TX CH60

® “RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MH=z -0.1% 4B
Eef 20 dBm *Att 30 dB SWT 20 ms 20.089992000 MHz
20 OQffpet 2.3 dB
Y
D1 5.946 dbm MW\P\- .
TER Temp 1
0 T|wve
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W
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FlL
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Center 5.3 GHz S MHz/ Span S50 MH=z
Date: 2.MAR.2018 20:04:07
® “RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MH=z 1.07
Eef 20 dBm *Att 30 dB SWT 20 ms 9.88
20 OQffpet 2.3 dB
Y
. D1 6.27 g
0 T|wve
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10 Temp 2
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60
|- 10
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Test Mode: UNII-2A/TX A Mode_CH52/CH60/CH64_Ant 6

26dB Output Power 99% Occupied
Frequency . . . _
Channel (MH2) Bandwidth Limit Calculation Bandwidth
z

(MHz) (dBm) (MHz)
CH52 5260 19.89 23.99 16.60
CH60 5300 19.89 23.99 16.50
CHo64 5320 20.00 24.00 16.60

TX CH52

*RBW 300 kHz Delta 1 [T
*VEW 1 MHEz
SWT 20 ms

ALt 30 dB

e e [ ¢

&0

a0

Date:

Center 5.26 GHz

Z2.MAR._2018

5 MHZ/S

15:04:18

3DB

Note: The maximum conducted output power over the frequency bands of operation shall not
exceed the lesser of 250 mW or 11 dBm + 10log B, where B is the 26 dB emission

bandwidth in megahertz.
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kef 20 dBm

*ATLT

TX CH60

“REW 300 kHz

*VEW 1 MH=z
30 dB EWT 20 ms

Delta

1 [T1]
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z
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*VBW 1 MH=z
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]

Eef 20 dBm *Att 30 dB SWT 20 ms
20 Offpet 2.3 dB
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D1l &.425 dBm A = —H-
VIEW| i N 2| Temp 1
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5| 31 GHz
Temp 2
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L - n2 o =7: ¥Em

|20 f
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v Y

60
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Center 5.32 GHz
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S MHz/
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Test Mode: UNII-2A/TX A Mode_CH52/CH60/CH64_Ant 7

26dB Output Power 99% Occupied
Frequency . . . .
Channel (MH2) Bandwidth Limit Calculation Bandwidth
z

(MHz) (dBm) (MHz)
CH52 5260 19.79 23.96 16.50
CH60 5300 19.65 23.93 16.50
CH64 5320 19.89 23.99 16.60

Date:

TX CH52

*RBW 300 kHz Delta 1 [T1 ]

*VEW 1 MHEz

Fef 20 dBm *Att 30 dB SWT 20 ms 1
20 Offper 2.3 dB T 1
rker T
10 Eg e
8. 715 dBm W ) — = = H—oH
7 A“"J\Y Temp 1) [T1 OBW]
B T Tz BT | Ly
gl 251700000 GHz
da)s
10 3
- e 1Em
30 \
-4 J W
ot nrm
€0
L0
1
an
Center 5.26 GHz S MH=z/ Span 50 MHEz
2.MAR.2018 19:04:46

Note: The maximum conducted output power over the frequency bands of operation shall not
exceed the lesser of 250 mW or 11 dBm + 10log B, where B is the 26 dB emission
bandwidth in megahertz.
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TX CH60

® *REW 300 kHz Delta
*VEW 1 MH=z

Eef 20 dBEm *Att 30 dB EWT 20 m=

1 [T1]

L1¢

D1l &.897 dBm
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F |, Tamp 1
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Temp 2
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., \
/ \ 3DB
=40

60

-80

Center 5.3 GHz S MHz/
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TX CH64

® *REW 300 kHz Delta
*VEW 1 MH=z

Span S50 MH=z
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0.01 4B

HlmveL
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L ex} AU £
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VIEW|
0
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Temp 2
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Test Mode: UNII-2A/TX A Mode_CH52/CH60/CH64_Ant 8

26dB Output Power 99% Occupied
Frequency : . . ,
Channel (MH2) Bandwidth Limit Calculation Bandwidth
z

(MHz) (dBm) (MHz)
CH52 5260 19.70 23.94 16.60
CH60 5300 19.69 23.94 16.50
CH64 5320 20.10 24.00 16.50

TX CH52

*RBW 300 kHz Delta 1 [T1 ]

VEW 1 MEz

Fef 20 dBm *Att 30 dB SWT 20 ms
2o Gffget 2.3 dB i} Hz
m ol 43 am
7 dBm T {57 Aea A AR E= 1 LA D
ww"'\/“ b "M‘L"E- Temp 1| [T1 OBW]
Lo TIeT T
SL251700 0 GH:
10 /
18 = B
30
B W/
&0
|- 70
1
an
Center 5.26 GHz S MH=z/ Span 50 MHEz
Date: 2.MAR.2018 19:05:13

Note: The maximum conducted output power over the frequency bands of operation shall not
exceed the lesser of 250 mW or 11 dBm + 10log B, where B is the 26 dB emission
bandwidth in megahertz.
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TX CH60

® *REW 300 kHz Delta
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Test Mode: UNII-2A/TX N20 Mode_CH52/CH60/CH64_Ant 5

ch | Frequency 26dB Bandwidth 99% Occupied Bandwidth
anne
(MHz) (MHz) (MHz)
CH52 5260 20.99 17.70
CH60 5300 20.80 17.70
CH64 5320 20.70 17.80
TX CH52
® :-:m 300 ?f:lh: Delta 1 [T1 ]
% ] Dl S.793 dBm— V?v"‘""“" X U\.L-w\?_ . Gl 2d 00 _, o
. 10 u:q

Date: 2.MAR.Z018 15:47:42
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*ATLT

TX CH60

*“REW 300 kHz Delta

*VEW 1 MH=z
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Span S50 MH=z

® *REW 300 kHz Delta 1 [T1 ]
*VEW 1 MHz 1.50 4B
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Test Mode: UNII-2A/TX N20 Mode_CH52/CH60/CH64_Ant 6

®

*RBW 300 kHz Delta 1 [T1

channel Frequency 26dB Bandwidth 99% Occupied Bandwidth
(MHz) (MHz) (MHz)
CH52 5260 20.85 17.80
CH60 5300 20.80 17.80
CH64 5320 20.79 17.70
TX CH52

“VEW 1 MHz
Fef 20 dBm *Att 30 dB SWT 20 ms
2o Gffget 2.3 dB CEBW
Mar
-10
-4

= — ADT] Ly
o _/ |Temp 2| [T1 a;j
] 5 [ Qopaon o«
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R WN %
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Date: 2Z.MAR.Z018 15:47:06
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Test Mode: UNII-2A/TX N20 Mode_CH52/CH60/CH64_Ant 7

Frequency 26dB Bandwidth 99% Occupied Bandwidth
(MHz) (MHz) (MHz)

CH52 5260 20.69 17.70

CH60 5300 20.95 17.70

CH64 5320 20.59 17.70

Channel

® *RBW 300 kHz Delta 1 [T1 ]
*VEW 1 MHEz 0.30 4B
Fef 20 dBm *Att 30 dB SWT 20 ms 20.68%400000 MEz
20 Offper 2.3 dB CEW 17L700000000 MH=z
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H10 1t ap|IEN
0l &.915 dBm o B fededed thn R o
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F
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TX CH60

*“REW 300 kHz Delta
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Test Mode: UNII-2A/TX N20 Mode_CH52/CH60/CH64_Ant 8

ch | Frequency 26dB Bandwidth 99% Occupied Bandwidth
anne
(MHz) (MHz) (MHz)
CH52 5260 20.75 17.70
CH60 5300 20.60 17.70
CHo64 5320 20.75 17.70
TX CH52
® *HEW 300 kHz Delta 1 [Tl ]
“VBW 1 MEz -1.75 dB
Fef 20 dBm ALt 30 dB SWT 20 ms 20.742963000 MH=z
2o Gffget 2.3 dB CEW 17L700000000 MH=z
» Markar| 1 I_'T__: i|ew
% B O . WMN‘"WW_ Tenp 1” .'II: . ”;:. n
. . § 5L 251 (III':': ‘I] SHz
l
- —12.1 '-'T'L.n’ '1.
nM\J Nw«;. it
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Report No.: BTL-FCCP-3-1712C246 Page 218 of 604






